Instruction Manual
BRiRHBRE =

IS
-~ O —
vy bV TTRX
BAETFICAT COHAZTEREET. < BFEAICE f%iﬁi gain fe?_mfes
. & g o el ear ratio /9.625:1:
. ELCBRENVTEV. HIC, [REOLDHICHT #ELRHX  Radio control device / AU Fﬁ?’l:lﬂ:-lz v b (BI5E)
HFWTF W] (E. RITENICLTIRATTI L, Programmable transmitter set for model
B COBBIEIE. AYCHFETCRELTTEL, e

BAI Y Compatible engine /3047 5 & (E'JJL.)
XBEHADED., FELARATETIEANHUET, 30 class engine (Sold separately)

B Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"Follow these rules to ensure safety" section before

operating the unit. e C -
B Keep this instruction manual in a handy, safe place. =

*In order to make improvements to this product,
specifications may be altered without prior notice.

404mm 3 — :
{5 el 22@'9(’“)(\

i 2
[/ 1075mm

. . HIRO30 UMhieD ©=2002
MADE IN JAPAN No.10860




B X
Table of Contents

1T & 8560 B AT I F 0 A P E W s 1
2 AT oovicsssimnssreess s s s e st ses st snsss s srssanes s emis s snnmneens |1
E T o A S OO OO
SURAE T IT2L0 T s e st 32

1. Read before 2ssembly e |
4. MAINICNANCE vttt e eme et sbes e ns. F8

SHS 7458 BEIICAT HEEH P S L
Read before assembly

MU AR BRICKREDHICBT
HFTFEL,

For safety reasons, observe the following
precautions before assembly. |

SOLUNE, BV MR BE DTG E, AL I

CRE

PN RURY o sl AT SN

£< P T R AR

SROIEESI, RBOEL. BITHERLER )
BRI el B TR CEE D

L MAFE . DOERNWEL SR T T

ITHEELO A
E °t UL SRR

A
O
7

MKAA\\

<.
o~
[ 4 R & IR EERII T
T CDFRMI AR [ 2 F i 2 ¥ LRl | DB R ST L
:u'& -
s, b EE R LASH T SRR L

EEPRETES
AU CAURERAD 0 5

We would like 1o express our sincerast thanks for purchasing a Hirobo
product. For safe usage of this product, please carefully read this
instruction manual prior to flight. We would also like to ask you to
familiarize yourself with the flight precautions, the unit's capabilities, and
the best way to fly it while ohserving the safety rules and manners.

The meaning of symbols and signal words.
The meaning of symbols and signal words indicated at the head of
cautionary notes are as explained below. Even comments marked with

ACAUTION | may result in sericus harm depending on the

circumstances.

I I e

rs
R A =
B FE BT TN /THI:H:J‘T}_%‘L L0,

Mishandling due to failure to follow )
these instructions may result in severe
injury or death.

e
A% WARNING

I o e RREE LAk RLDL B L TR TR Mishandling due to failure to follow
A} B sscgo 3L< T 5 b O, A CAUTION | these instructions may result in serious
harm.
b7 Lr - g g N I
;—Tt-lj: FirhATh 2T (R E v, FORBIDDEN | po not attempt under any circumstances.
. J Y
GED o BelodEE, R, A e T e AN B R L Ty AL (NOTE) : Implies important information regarding this product’s

LT LW dilEST R OMA T, BEBL SO R v FIRE R
BEL ChAvndd VDAL T8,
2. r'i"H VAN, IS E - PR e BEEden (RIS
CERALOYATA L MR CRIR L AR E T, A

f\"v E RN
— R A

71'_1!/5 oo AT, BRETTA. E1E S - FIIERCFENE
B, gl —RE s R EE L T, SR E AT
b TR AT S,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourseif with the unit's structure and assembly procedures.

2. Betore assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returnad. In the event of any missing or defective parts, have the
store from where you purchased the product slamp your user’s card
and send it with the name and description of the part(s} to Hirabo's
Sales Department.




EIREMET >

| A B% WARNING . | |

BREOREIZONT

For the safe operation of the radio controlled engines ‘

T

!

Y HRENDFTIC

Before starting the engine

1.

ra

ad

R L T TR,
Db, SERTOER T

R ARV AT
& AT A CE 1
HE b BT ¢ #E s a,

i e 5

FM ol M LT < S
@ EE, MO 5, BUFMIERE ST F50,

L N %l‘\i@ﬂ&w“%'ﬁé-{d T L,

® 5. T kS POLCTERIT ST S
@R, RHL B L0 T SRR e,

& (] 0 S BRI SR A L BN s T ¢ 7S

=AY
ey G A AL EAIRIE TR T ST R R,
& it
& LEF TR A,
¢ pEILT VAN, EROLE, o T A,
0“%@“?~fﬂMmﬁETWﬁtﬁw@*%hwk
& BLLEOFH R, AR _1** Hatgd, & hd DofEsp ¢
Hi-Turd A v‘r/’?ﬁ T TS T {FTEn,
bl LU B U =t LFIE L,
O ELIR S LGUERPINT A LT (58w,
& FEHIRSA R SR T0 A, ﬂ*'”lﬂ)ﬁﬁﬂ'ﬁfﬁim .
O?PWE-"/’ LRI TR
S s LA IRE & T (77 Sy,
Oi%'-:'c\ FAR 25 L0 7858w,
&0, WG a0 Tu LA, BT
¢ Z0EY DETOEIIRDAT S,
®LTHENLS, LT ER l," < 28w,
imE AL et MBI LT TR L

AT

(PR

Ty

T A FEOT RGN TS,
& RS LI TR IER S LR O LT
R LT 2B,

CHEEw

uBDEtuTﬁ'{%f! EARRY/ A ’J’:f'ﬁﬁ?L BRI A

A, A .-wm&a G BRI T L R,

ﬂ'élﬂ-ﬁ‘-@ LB, &-"4%.‘:-[’0):]< ok, + v DFFT IS

Mp2al lw.,E,\'f SKEE, SOl el /\fﬁ)l*IHH )
EALOGHHRE LT (AT R,

AR ORISR OB A AR LT S,

i L ADER S & OB S s e i s ST L O3S R e T

QSR AP v) s M L TR S TR RS AR - -3 Bl Joﬁj:h‘ll-$*i

Il R EEAS L ST ) P — AT ER

phrs TS,

@ BRI, DTRERO A SN L AT A, e AR S
(F A7), - R T A IR AN T
VAP ENRLTT L AE

A A LT RS,

& FHMAA R R - s O RES TGS, MIE
Yo DR L
PSR

I B T =R A A

[ E;’f EUES H

@ TR A

» T%fﬁrbib ANy
PA-SA

& sap
RS

—_

I
Vo

EhELL
ST HIEV E R A ORR S &L R

 BHOBIETEREART LT S0
SR BEROEEAETME LTS,

LAETHAY VY ERE S ST (R,
B ILIG G L U R RE S T (

1.

=]

.

9.

Clear as much debris [rom ihe airfield as possible.

& Clear away pebhles, glass, nails, wire, rope, fleating ebjecls, or other trash from
lhe airfield.

Consider the circomstances of (he surrounding area.

& Danot fly in strong winds, rain, or at night.

& Donot [ly in a crowded area..

4 Do nat fly near homes, schools. or hospitals.

# Do not fly near roads, railways, or power lines.

& Do not [ly neur another radio controlied unit that uses the same frequency.

This unir must not be operated by:

& Children.

4 Menstruating or pregnant wormnen.

@ Tircd, sick, or inebriated individuals.

& Individuals under the intluence of drugs or [or some olier reason incapable of
operaling the unit normally.

# Beginners or individuals operating a borrowed unit shoald proceed only after
having received satety instructions from someone familiar with the model.

Do not use the unil improperly.

# Do not perform any remodeling or conliguration unsuitable for the unit’s
unctions.

& Make sure 1o use within the range of the Tlimirations indicated for the unit.,

& Do not use for aerial photugraphy or crop dusting.

Wear appropriate clothing.

& Weur a long-sleeve top and tronsers.

& Donot wear jewelry or objevt Lhal may gel eusily entangled.

@ Long hear should he honnd to shoulder length.

& Shoes should be worn for solid fanting,

& Wear gloves should it become necessary to touch hot components,

Put away screwdcivers, wrenches, or other wols.

@ DBefore starting the engine, eheek that any 1ols used in the assembly, installation,
or maintenance of the unil have been put away.

Inspect each part.

# Before starting the engine, check for any damaged parts and make sure (hal the
unit operates norally with allits functions in order.

& Adjust the positioning of moveable parts and check that all bolts and nuts are
lastened. that there are no damaged or improperly installed parts. und that there
are no abnormalities thal would adversely affect the flight of the unir,

# Check that the power supply vollage (vharge of the batteries) in the remote conrral
1s sullicient.

# The exchange or repair of dumaged parts should be performed aceording to the
instruction mammal. 1o the event that the desired operation is not indicated in the
rnanual. have it performed at the store of purchase or al the engineering services
section of Hirobo's Sales Department.

@ Betore starting the cngine. make sure that there are no loose serews, that all
specified locutions are praperly lubricated with grease or oil, and that the
transmitter and reeclver batteries are properly charged.

Use genuine parls.

# Donotuse parts other these shown in this instruction manual or in Hirobo catalogs
ta reduce the risk of accidents or injury.

Leuaving the engine off, practice how to operate each part.

& Before sturling the engine, practice how to operate each part,

& Do not start the engine before huving acquired sufficient handling skill.

# Do not start the engine in the event that any ubnormalities are noticed in the

movemeni ol the mechanisms.




BREHZ DWW T

FUEL

CERHHAREA T, AN HIZAA L

RISV S AEASRO SO - R

&0 T ERTE T Y AL

& J PN HERENEDE (Bl LT TR il
FELT{EE W,

&0y 4 FABCYLIEY &
LT 28wy

o) I Mg, A waSIIE L2 AN

LN OHETREEELLOF, LFH LT sy,

BT AL Ak, BFT Uy SEESR T, AL

BT 2 TSy,

KEONE < TS, 1§2~T TERELERS LR T Ry

(A
kst

R L DT A

SR R 2

o OfFEET b T S n,

& BT féf;b‘ LIRS L T RS P T S L T
“';“i Yy,

€ EROES RS AGHETTOCT, LTFEATROEL TS
s,

# SO TEEA LGV T TS, BEnBEnsan £,

- HETT
® i —HEAEE LA E L S EelR ?J" bl
CIZEMOZET T T80,
ﬁ%fmfﬁ!i\ BBl sm L R, o
S,
PR v o T
LTI B,

VrEmmEL T

Lo® 8 L MRaOFEO s i e

!.\)

Only use GLOW fuel for model engines.

# Gaseline or kerosene may not be used.

& GLOW [uel is highly volatile and [amumable. andle with care.

& Use properly in accordance 1o the engine type of this vnit. (ABC or ring
fitted}

IT the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle

engine oil and gaseline,

Stop the engine and let it cool down sufficiently before refueling.

Do not refluel near a naked (Tame and especially pot while smoking.

& Refuel in a way as to prevent spilling and make sure o wipe up any
spilled fuel.

& Because fuel vapors and exiraust gas are hazardous. make sure (o handle
the fuel outdours.

& To reduce the risk of explosions, do net incincrate empty fuel cans.

It is harmful to drink the fuel or get 13 in the eyes.

# In the event of an accident, induce vomiting or theroughly wash out the
eves and see a doctor Immediately.

After retucling, start the engine 1n an area 3m or more away from where the

refueling touk place.

Fasten the cap on the fuel can tightly and keep in a cool, dark place out of

the reach of children.

AATHIE

While in flight

[

CRiTdw L &
& i BRSO, R L
ﬂﬁﬁ%M%%

E A LTI L T (I B vy,

@ TITATTY D FEDAAITY LIRS TR L A

& s, )?’@‘wo)'c-‘ﬁ! M ImEE LT

ROBEL, =] N C(t‘ékx

& [ LX, mumam?s iy e X,

& T i.nl()‘ujmnﬁ”)ﬁgg'?‘—’

¢ RO o)L B

& FoftEESFHEEs LD LA,

LU eEETLE SR, R b

L i J\ . BEERATE +6
/ 7‘* I .

L NP ﬁyﬂ w”mm;zif_-cm% LT

@ EEOZDy FAOAT 4 oy PERE, LV emE S

I-.//./

i

||J‘JE%{ (T T

I ':L,'C<f~_él.\
R L T s ks LT

Dy

L~ REA JAT OET 1 KT > ki sai i %
flEdE LT 28wy,
TR ATE ) £ O TRTM DI TR E AL T
b)::

T T TEELATE N,
T R o
BinFioRd s &0+

LT B,
i:\ HE DRI T e b T TR,
OKJ\CDKE a?a o E LU (80, BN i b
HiSEL LR £,

vy /Ecjﬁ']{za-iv & J’- R A AR el i S MV Ao e
BRI o TEY FT KEILo e 7 T - PR
AN A A AR TR

J51

. Do not operate in an awkward posture.

& Do not operate seated or lying down.

4 Because slopes are slippery. exercise caution so as to not loose your
footing.

Srop the engine in the following situations:

& When adjusting the unit’s budy or the transmitler.

& When replacing accessories or parts.

& When the body of the unit iy cut of alignment or when abnormal noises
or vibrations occur.

& Whenever some kind of danger is anticipated.

Exercise Lthe following precautivns when starting the engine.

& Check that there are no people, animals, er obstructions in the surrounding
area.

& Hold the unit securely in a stationary position.

& Check that the positicn of the transmitter’s throttle stick and the engine
carburetor arc at their fowest positions (idling).

To reduce the risk ol injury, do not insert hands or objects in rolating parts.

Enjoy the [hight's operation while observing safety rules and manners.

4 Fatigue brought upon by continuous operation for long pertods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.

& When operating, do not get 100 close to the unit.

@ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

The engine and muitler become very hot after starting the engine and remain

hot immediately after shut down. T prevent bums, do not touch the engine

or mufler.




Z 4 WARNING

AT After a flight

LB ERT LT s, 1. Canduct a thorough inspection.
O T CUEROEME TRV AR TOW S AR A DIV # Immediately inspect each part and retighten or replace any screws that
fELT 3, may have become loose or fallen out,
&k IO KRSETCUERER T EE Y, & Wipe away any oil, dirt, or water.
& ERMETILIESIIEEEY Y7 T 7Ly - NOBE R T # If storing for an extended period of time, completely remove the fuel
SR ER TS, from the tank and carburetor.
& AT HROTHL, HEEBIZRo T B, & Lubricate or replace parts according to the instruction manual.
2. ERALREELTLF A, 2. Store the unif prepedy.
€ EELENT. AUOTORBM R E LI L TS # Store in a dry place out of the reach of children.
Vi, 3. Inyuire aboul repairs at the store of purchase or at the engincering services
3. R, BELITOREAE, i —-EEAY Ly U2 section of Ilirobo's Sules Department.
TU Y AL BHLUSIT S, & [ndividuals lacking proper knowledge or 1ools necessary for repairs may
®ERONFHORELEHTEHE - T W id IS4 2 not enly impair the performance of the unit but may also increase the
EAm e RELL WIS Th {, HigPEROEA L 2 risk of accidents or injury.
T, & Turn off the engine before performing any repairs or adjustments.
$ R, MEFTA253E, TV EEEL T 2T s # Repair all damaged parts before storage. Make surs ta use only
L destgnated, genuine parts.
@B, MEETAHIBSIIE, BELCRLEEL TS # Do not perfonn any remodeling or reconfiguration of the unit's body or
Vi DO S BRI IREOMERNA S IMER LT A S, peripheral equipment. Doing so may impair the unit’s performance.
& FRRUERSRO CrRE L Ao BT BIETE A (A & When storing or transporting the unit. secure it firmly so as to prevent
BEERH D ETOTITLLEOT ISy, fuel loss, damage, or injury.

& EERCE R, B OEE, REPERE o ikt
Ll EESE LT OB,

FEiloneT Notse
MEATIZE L, BEREL AL 20 ISR Rod L7 When in flight, be sure have the muffler {silencer) attached 1o the unit in order
FoATF AL R LATERE LTSS, to avoid disturbing people in the surrcunding area.




A

li

HHR/CYy ) 1y

mﬁﬁW«U:fé &yéh

Hi”i&b‘b\t.f"( 28

I AR o /%;F‘ia ol

{Z

ERFE T BAE Lt

OTE TG, ORI AR EEE T T S0,

For safe handling of the radio controlled helicopter J{

In additien to the standard precastions previously mentioned regarding radio

conlrotled engines, please observe alse the following precautionary items

specific to helicopters.

A Z%  WARNING

EROEG, RITINIERL L CERSREMT L ATV ST BEE

— TR IRIT S W A LR F A, e

TS LI EMEEDY Y :fﬂ‘mn -, AdsEL s

2
T
7
7z
i3

l-_

i
Ir]

4
W

2B

AL R AR IR AT %f\'

T O RO & T IL A 3

b2 ET
%0%%bi?w” 29

DRI LT S, ﬁL TR Lo SR QU YA AR

ATEIE A~ F G {8,

frOETR B IR L, T LT AR b, ey

T M= F = e PO A Ao )

i FRAT LTV A kT -*6’:»%””

i, AR WE AT

BRI AR D AT L Uﬂé h L’fﬁ" TEAF. £

% 0 VBEST 1200~ 2000

wéwmﬁlh¢ufw ¥ - mm hawlf%#ﬁowL
oi, Th=%- A7l — ,‘l.fﬁf B aityre ) E,“;)j‘\$ﬁi(~_ a4

a

LObRER L sl L
{

FELEOA LT RS P TEY

e

§CIERGIER S L T (A R,

For real, actual-size airerafl, strict pre-[light inspections are mandatory. The
radio controled helicopter when in flight is essemially no different from a real
aircraft even though it iy small and can be flown casily. Tt may be a great
nuisance o others and, should it strike 4 person or vehicle, may cause severe
injury or damage.

The operator of a radio controlled uait may be held liable for accidents ocearring
during Right. For this reason, inquire about special insurance that may be
taken out for radio controlled deviees at the store of purchase.

Make sure to inspeet the unit thoroughly belore flight or in the case of any
abrormality. Tf the rotor blades should strike the ground during flight, there
may be tiny cracks or lnosening in various places even though there may not he
any visible damage. IT [lown in this condition, the cracks may enlarge and
cause severe aceidents such as the weight (lying off from the rotor’s interior ur
the rotor itself, which spins at a speed o 1200-2000 rpm, may fly off from the
tade holder.

If in dowbr abeut the condition of any part, replace 1t immediately nsing only

genuine parts.

774 FRIDIER A%

Pre-flight inspection

14.

MLﬁmﬁiﬁﬁ &
TUAIERE IR

ﬁiﬁmi- w N mbl PR )

J =ty FR7 iy Ay —

TR,

LTy FOER NI L&

Nn—&— 7L — Fi Jﬁ)%“fpt;u\

IR LT (B,

O—F =7l — Koy o 4 bMIgesis

FIE

FARERL LT {7,
1?%%#’#1\”10?15 BRBE T ERE L ¢ (723
U /1= Rk SV NS -C

.3"'- G Tl R T L /%J;'b‘ o R

//Jl:lf-i§ '} iﬁg-u
”LJ—/?/?'(D‘IJF'&’HI: LT
BRENME B A D © < AT
LR B B G ;H

O B L T E Y,
L BTt — RS A L= A EN e
A&ﬂﬁuﬁHK%mEmkam

A Ois L CRERT &R L
TRHEVEF N 3R LT {78,

Y.

1 5 S

i (DTFu {EI & {@un LT

3B Sl LI B URTRB A ST (7

AR L T (AR,
(A Z D E RN IS

Dl LT S
B, T e WKL PR A

BlsE 2T LA T <

W, EER, Ay -y — T e~ Mo F ) —ERIE

5 m,,;mq-—ﬁ - TR
< T R R I AR Y
HRAL DAt

ERRNE: SO @ f Rl v i 3
RIS SR 3

B LT DS iR

o AfERET
OEEARCRRIN: -3 N1}

— T — DEREEOL T on R T R

<f T,

1. Begiancrs shonld receive safety and technical guidance from a cupahle
individual. Teaching vourself is extremely dangerous.
Check that there are o missing or loose nuts or bolts,
Check that there is no rattle or lovsening in the Jinkage rods or adjusters.

Check that there are no loose bolts in the engine mount.

R w1

Carefully check that the rotor Blades are not dumaged or cracked cspecially
in the vicinity of the blade holder.

=

Check that the rotor blade weight is safely lastened.

7. Check that the batteries for the transmitier, receiver, starter, and the plug
heat are sutficiently charged.

8. Check the condition of the fuel and fuel line. Bent luhes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it (o stall mid-light resulting in crashes.

9. Check Lhe condition of the glow plugs, Cld plugs mity not only render the
engine difficult to start but may also cause it 1o stall mid-[lighi resulting in
crashes. ‘

10. Check the reach of the radio waves,

1. Check that the servos operate smoothly, Their malfunction may causc a
loss of control and increase the risk of danger.

12, Check that the gyro Is operating properly and, especially, in the right
direction while starting the cngine.

13. Check the tension of the tail rotor belt drive.

14, Check that euch part of the unit’s body is sufficiently lubricated.

wh




A s

WARNING

7714 hPpOREMESE

In-flight safety check

Lo Lo PR S L SHRICE 6500 BERENE DL | Check that there are no objects in the surrounding areu thal may get
SO R LTS, entangled or struck by the unit.

2 BBV CRREOEM AN 22 S LT AER % 20 Check that there are no other operators in the surrounding area using the
BOEFLA L v T8 AR ERBOAD 2 FVAT £ v 7RI same frequency and, alter turning on first the transmitter and then the
VLRI L AIESOMEIL Ty P LTS Tk SRR receiver consecutively, set the transmitter’s throttle stick and trim to their

SR AT AN T ATy bk = BT A b engine start-up positions. Depending on the transmitter unit, the carburetar
" i“fm AA v FHELLD T v 7' L¥— C’)ﬁﬁﬁzﬁ{l SR AT may nct be in its engine starl-up position due to the positioning of the idle-
(ZeRuREYEYETOT, LTREVECREL TS0, up, throttle-hold, or flight-mode switches, Make sure (0 return them to

TV CEENIR ST O8Ny FELowl nIZ [IF 1L A & their starl-up positions.

TIZPTHE A TS0, 3. When starting the engine, make sure 1o hold the rotor head firmly by hand

4 LD rmEhiRE, VRN T —EABRICE Y T4 s0 as to not let it rotate.

T,RBIZEE LT (s, 4. Because the enginc and muttler beceme hot immediately after the engine

5. RiredlLoHn a7y — oz, -7 Hi#vE s LU 1s sturled. exercise caution so as to prevent burns.

B L0 1Sm LA EBEI SRR CHiT A o T B, FL M 50 When raking oft, the unit should be positioned 15 meters or more away
SN ’ﬁ'?ﬂﬁi L RATH PN MO A G, BERH v [rom the operator. Be aware of the conditions of the surrounding area and
iR R check that there are no other people nur dangerous obstacles.

0. BERANTA )j:?b‘ '5 Bz, b7y F I AE O 5 — DEEREHE 0. Just betore take-otf, adjust the tracking (each rotor’s track). Even when
BT RS0, Py R YRR TASEETL BESS checking the tracking, do not get rearer than 3 meters from the unit.

St LAPITRTH ST AR, 7. Inthe event that abnormal noises or vibrations shonld occur, land the unit

T WATHRIZAFCERC, RELEFEE LGS, 3 CiFRE: immediately, stop the engine, and check the cause of the problem.

R P =) J?E FiEsE LT L8, & Because operating the unit improperly or recklessly may cause accidents

8 EALTRITCPFELEME. FHRSEAORNE LI T O "L"\ or injury, observe all safety rules and manners and cnjoy operating the unit
=L 27+ —%Th, T T b TEBELAS sately and responsibly.

721 FMEOREL S After-flight safety inspection

1. A s T OINEED '51?& FiFo T Bw, 3 Y0 1L Alterallight. immediately inspect ench part. Be sure to replace or retighten

BACEEL RN, M\ﬁ WEL T I3 REIB LIRS missing or loose screws and replace any damaged parts.

LS, TR TS S, 2. Wipe-up any oil or dirt,
20RENEE SR S TS, 3. Il the unit will not be flown for a long peried of time, cmpty the fuel from
3. BRERCABDMIT S WIB SR BBy v RUF T LY the tank and carburetor.

DFEEF ISR T s

REHFT

Storage area

BEHEDES
FIa

is &E‘UFF LOd wHETHRFELTZE N,

FroillBE L EA T — e LT (/28
b

ST BRI AT E RS I L

Tl

SRR 1 RN ﬁ"fii‘fﬁfﬂémzn v b ) LA D

BETT Y AT & EEMEEL TS,

LY rDAT— nxiJCf)Jal*i%”/r MU S RILATR 2T
AT — FANEL L k3 Lodh B a2 T, 97
fea T CFid vy, F0, HIRF A SEELT Hsn

¥ =}

1.

~

£

Do not store in an area exposed to direct sunlight nor where lemperatures
may rise (i.e.: in a car). Instead, store it in a shaded, well ventilated area.

Do not store the unit with fuel in its 1ank.

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest posilion.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as 1o prevent it from rolating. Be

carefu! ol exhaust fumes.




_DSHBEEDR A

How to read this instruction manual

HIFTDER -

I, fATIHEMES SHAT BB L 2OHEN T FIELH
BLTOORT il Ao T eV, R L #9Tbh i b, Ak
U)riﬁﬁi-’fﬂﬁ” Bl diddrnThd, KERBKRTT,

20 BALTAWNS, RO - AEEEE N (778w, 23y 7 RN
DD RO R GESE TG AR, T LG
AR - ALAEH LIS, BFRETTH, ERES - Kl
FEEOHIE & 5w, bR — ikt - BRI E T BRE L
eSS4 Et N - A SR

O <o ) v #eﬁm’ipﬁ FE—-F A FAYE o ZENE

fal LT

E ST oRRESXI LT MNEOBREF Ly 7 FiT o
Ly,

T

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
vourself with the unit’s structure and assembly procedures. Fuilure 1o
assemble the unit properly may net enly result in impaired performunce
bul may alsu increase the risk of danger.

2. Befare assembly, check the quantily of parts and their descriptions. Aficr
the packaging has bcen opened, parts cannot be exchanged or returned. In
the event of any missing or defective parts, have the store from where you
purchased the product stamp your user’s ¢ard and send it with the name
and description of the part(s) to Hirobo's Sales Department,

(1r Apply Hobby Tight {thread locking agent) at each location indicated with
<{_Lock () .

() Inthe instruction manual, refer (o the column on the left-hand side to check

the type and quantity of small parts.

Seesaw assembly

~
@ E| A AN
SeIXATNF L " Center hub
Ou- v
Sa3Xp6X2.06 ., L2 5 @3XTX3
@ ®/ FW g3X9X1
SOAXGOXS . .2 C‘/\%\ somexs
e} ™ IW p3X8X0.5
@ ‘e\\(/ Q{@(
FW @3Xe8X0.5 oo 4 . “p
FWo3X8X0.5 . } S
Mixing arm
FW g3XaOX 1 .. 2
. _J
ARG M ERT. BE., EAK
Part name, full-scale illustration, and quantity.
2% AAWARNING

FEBOYE. X EHEAOBRIERL VT, +5ETALE
ToTWERADT, BHRELEOTEELHV LT, TOHE, —
VOREZEVWIDETOTITRLS 280,

Due to a lack of proper testing, please acknowledge that Hirocho
will not take responsibility for accidents resulting from the
replacement of parts with those not manufactured by Hirobo or
from remodeling the unit.




2VDOEEEYLAIXDRF How to read part types and sizes J

ARERHEOLHR IR TULEEE, ORI TwE T, The symbols shown in this instruction manual as shown as below:

@ WL INA-TATT, BT, IFTES2ECFUREA Ty @ The unit of measurement is the millimeter. The lengths, etc. shown
ARWZE ) A= FATT, in the following are indicated in millimeters.
+TAEEE R Ty FPATY 21— 58 — I

Pan-head screw Set screw 25 ball

O

@ §)
-

12mm @ __t4mm
1 U Smm
— 3mm ahF — L
M3X12PH 3f‘n_1ﬁn M3X455 &5 hall
FruTAIY - BRfTER A2 3
Cap screw @ Shoulder screw Bushing dll)
-y =
= o
= 8mm - 4.5mm T?mm
= =" —
= —t M2X4 561t -
M3X8CS 3*‘"* M2X4.5 2mm S3IXEXT e
mm shoulder screw
Zu L E R Al EV 4
Tapping screw 1 Nut amm E-ring &mm
10mm 5.5mm @
ot .
M3X10TS1 e M3 #u b BB EV Y
) 3mm M3 nut 86 e-ring
HudLFER2HE F1A>Fw b ho— 5mm
Tapping screw 2 Nylon nut 3mm Callar

e 3UR | MeFr ook

.5
(Ot
o
g
3

M3XBTS-2 3mm Grooved M3 nylon nut C abX@8X5.5 Bmm
Bmm
me = AV IS 3 ASA AT T =
Countersunk screw 3 ~ Flat washer .m_r._m Thrust bearing
50 55
12mm e 1mm LK
, = D= &2
Max12 E =
M3X12 A FW 03X9X1T omim Brg. o6Xa12
countaersunk screw 3mm L=
12mm
i 4mm
Mz JER NP LA =] FE Ik
Countersunk tapping Bearing @) ~Tamm Button bolt
sCrew ED) U - g T
. Bmm 8mm
E 10mm dmm —
M3X10I0TS-1 v__4 Brg. 24Xo8X4 e e
M3%10 e Brg. a4Xo8X2.5F _f25mm | M3XBAZ LKL b 3mm
countersunk TS-1 3mm ' ; J M3X8 button bolt
—— grmm

TPE AL, HHIIFAFEY D 2RL LDF 5 YA TE, L2 AN
R EMH Y T34, TREEIATERLTTCLOIAT Sy, 7; Correct O Hnmnine
L. LOTELEATHENGRD ETOT, I ERTEETL

BT (A1,

Tapping screws cut threads in the holes of the parts. When serews are difficult to Wrong ><
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw (o the point of stripping the threads or warping the part.

LBy E ZTHEHL N
Qver-tightened. Stripped threads.




shuttle-plus £ 75 1 b 43 7-8HIZ%F v RIS ltems necessary for flying the shuttle-plus
model not included in this kit (Sold separately)

CRELDHD (B158)

Lgpgem 7Tt LT od odns v, GI5E)

The following items are necessury in order to use the unit. (sold scparately)

FA#FE+ v b
Radic set

=

mIEH

Transmitter

By For—3
Pitch gauge

2513-040 ¥2,800

F15H

Receiver

Switch

Ni-od 73 7 U -
Nickel-cadmium battery

Ay b —aR

Throttle serve

/Ot —K
Aileron servo

TlLN—4—H—FK
Elevator servo

Rudder zerve

ERO-F
Extension cord
{200mm)

Iy A3 —4—H

Ny Tli—12v
12V engine starter
battery

I 737

E—-bENy T
Engine plug heating
battery <

2401-004
¥1,400

JO-/273-F
Booster cables

2513-066 e
¥1,000

IV ARBRAS—5—

IXF 3073523

EO# — RC ##t

HIROBQ RC Fuel For Helicopter & Airplane

15% = bOA &2 (F1L#120%) [oo7
15%Nitromethan (approx.20%ail)

2515-200 ¥4,000

%%:bmxa>(14wmm%y ¥

23% Nitromethan (approx.209%0it})

PEA R . ; 2515-201 ¥5,000
ﬁﬁpmg Engine starter 30 class engine 30% = FOA &5 (14 ILE720%)
. 30%Nitromethan {approx.20%aoil}
\\ S 2515-202 ¥6,000
Sy - 30% Z hAASLF3C TR (F11L8A
- I 10%. B 1 JL14%)
el = 30%Nitromethan F3C Coniest
(approx.10%oil,Low oil specification)
2513-065 ¥6,500 2515-203 ¥6,000
I ICAELRTE | [Tools necessary for assembly
+EZALN— STANLF hod—F47 | N3 = AT EVITFIVZ| L F
A Long-nose pliers Cutter knife Scissors Pin driver Molybdenum grease | Cross wrench

Large and small
Phillips screwdrivers

2513-045 ¥800

®‘ 2

( BE / Curve) i

2513-046 ¥600 e

{ 3=/ Mini) 2513-D42 ¥800 [2515-127 ¥1,000 | 2513-044 ¥300
B e DoFgL7 | Syt T A% S 58 Oy KTk Oy FIXF REALLTF
Instant adhesive FOy 78 Nipper Epoxy-resin A PAS N F Allen hex socket
(ZAP AGAP CA +) | Z-42 hard type (Z-PCXY) Rod-end Rod-end driver

{ERSEE low viscosity
2515-010 ¥1,000
EHEE high viscosity
2515-011 %¥1.000

thread locking
agent

2515-016 ¥500

5%
5 minute
2515-018
¥1,300

30 minuie
2515-020
¥1,900

(ball link} driver

2513-024 ¥600

{ball link) pliers

2513-041 ¥3,500

1.5mm 2515-054 ¥300
2mm  2513-065¥900
2.5mm 2513-056 ¥900
3mm  2513-057 ¥900




H5EEFEFIRE Useful tools

FSILLF TSR~ F | TL—FHE—F RCAHY v a2ty K HREL T 1 L5 —
Plug wrench 521530-825 Fly wheel wrench Blade support RC mechanical cushion pad Fuel filter
2513-026
¥1,000

&
2513-052 { £ 2+ 77 /Pink} ¥500
2513-035 ¥98D 2513-039 ¥50C 2513-062 { # 4 O /Yellow) ¥500 2513-038 ¥300
NoyFU—Fzvh— — 2 & e Pra—
Battery checker Code MName Unit prica In yen Remarks
5i541g , R CFTRE— 1000 ENOREE S WELF— G TEE T v 3 AAN T U —F—
‘RIC T A cleaner that includes wax that lets you wash off the dirt and polish all at once
2515-11g | B CBAEZ U —7— 1,000 FO—I-V ARRFL A LEEOERCERANESEA
R/C Degreasing Cleaner ’ Cannot be used inside the glow engine or on silicon compenents,
2515120 | RET NI —ILATFL— 1,200 AO—I2 3 PRREY UILHRCHERAMETY (RATA)
R/C Alcohal Spray . 7 ! Can be used inside the glow engine and on silicon compenents. {Not fit for drinking.)
2515-121 RCEZYFIZLAF L— 1,500 BHIF-TEINE—RRE

R/C Dust Blower Spray ' A strong Jet of alr that blows away dust In a single shot.

BT A FRAREICEH, ISV 0=k 2y ARy T —OREARIIEY
Cools down ta belaw zero in just a few secands. Perfect far the quick cooling of overheated
engines ar nickel-cadmium batteries.

RGGHZATL— 1,800

w5122 R/C Caoling Spray

RCAVIZTL— fh#EL4VFU X, EEEICHOK |
2515123 R/C Grease Spray . &a0 Grease that doesn't drip. Great for vertical surfaces too!
R CRASAMIER T L — . N
. - &8k LEEEMER
2510-003 ¥3,300 2515124 g‘;‘:;ﬂt"rus' Lubricating ] &oo Anti-rust lubricant that leaves the surface smooth and not greasy.
3F|
BIERDFTFR Names of each component
Gl T L B ﬂ
Tail blade
AL TL=NK
Main blade

AEEG AT —F
Stabilizer blade

T e T =L
Tail boom

G =N
— Vertical Lail [in (stabilizer)

KFRER

A g -Fo-mw [ Horizontal tail fin {slabilizer)

Main rotor head

F T =T — A
Tail hoom brace

10




2. #H3iI¥E Assembly

Il AN=F—[LN—--TJaOrL/S—O#EaL
Elevator, aileron lever assembly

p N x 2fAMATTET,
@ (oo Two must be assembled.
MZXEPH oo
Iy lsi— a5Ee
@ @ Aileron lever E’P ball
A
B —= I i 5 d
. = > F“
25 bull S EAEYRISE o o RRELI TP /™
O — Needle pin 42X 15.8 e oo ci% - vaxspH
X158 — FL Y 1 \
#2X13.8 needle pin
%\ Ll N — & ==
U S@SXSXZ.E\ ’/\l — Elevaior lever
R
EV 226 e | P NN
E-ring g+ M2XSPH - /0\
S4i— 1 > D e Al Uy S 8
@ U gg'ball \ Elevator shalt
Sa5XBX2.5 \{
SUSKUBKZS oo 2
—
N ) /@
B g

E-ring 84

AT L —LOMHET
Main frame assembly — | —

Fallayy MIFUE Brg. o8Xal19X6
- . Cabin lock M3Nu
&
MAX26ML A i 6

M3X26 countersunk serew

MAXI2ITS e, 6
M3X 12 countersunk TS

M37 % b i B
M3 nut

[ C"ﬁ‘\
|
| \_\_ 2

)

A 4
JJ/JI
Bre ¢8Xpl9X6 . 3
A L
i
WAL AR
\\:‘. Muin (rame (Right) {
M3X12MTS PR R I

M3X 12 countersunk TS Gyro mount

TN LN —

M3X 26100
Elevator lever o

M3X26 countersunk

T
; N |
A AT L A7) e~
Main frame (Left)

M3X 12l TS
M3X12 countersunk TS




QL7 bEyFULN—EOET

Collective pitch lever assembly
Y
. _ M3X14PH
M3X8PH . i 2 / FW g3X8X0.5
@ (] — /] saaxexs
M2XEPH ..o 1 %\@/\ / FW ¢3X9X |
ofe e s
] & / Collective pitch lever (Right)
15T Sl P | \ / -
@5 ball 5
M2ZF 7 b o 1
M2 nut
Co6XasX3.5., i 2
@ — —
M3X4PH .. 2 8 g3X06X3
@ B SpeX10X3 [ T | TW 43X8X0.5
N ! Q\ (Al P/
SA3XA6XS . .2 ALy ey FirTh T, /MR
Collective pitch shall /’ . G{
@ D C @6X8X3.5
SeOXe10X3 . 2 ghEyFLoi— (L) | M3XSPI &
Collective pitch lever (Lelt) l:'W AIXUX 1
<:> H M2 K @
M2 Nul
FW @3X00XL oo & 5> ”—JL \
@5 Rall I\IZXSPH
TW p3Xp8X05 oo, 2
. A
AL 2 7 MRS

4 Fuel tank assembly : .

$AXSDL AL NAFTERELEIIYN-T, &

BLT{EEND,

Cut the 63X5 silicon pipe as shown in Fig. 4

-

@] |

FWeSXel0X1 . |

w2 Te3Xax150
Silicon pipe @#3X5X150°

FwasXgl2X08K e 1

fit 2 A S )l,
Fuel tank nipple
bt A
Fuel tank cap
21 T 228 TE3XEX0
Silicon pipe p3X5X90

/ \
/ Voo
/ Voo
ﬁ L FWpsX12X0.8
S '
‘.‘ M5F o |
' M3 Mut

Yad s basds
Joint pipe

o S
Fuel tank

@\/@

BRELY AT

.\ Fuel tank sinker

Y3y Ta23X3.6X75
Silicon pipe 2.3X3.6X175

FW g5X10X1




g | [ #—FTI - rOfT
Servo mount assembly

Servo mount support

e A b
//'/ Serve mountl

M3XI2IMTS e
Mixi2countersunk TS

M3X 120TS <‘
M3X 12 countersunk TS ™~

™
O MT LA
Tront frame

M3X12I0TS
M3X 12 countersunk TS

6 AL T L—LDOHEL — Il —
Main frame assembly — Il —

4

L

MAIXI1ZIETS
M3IX12 countersunk TS

MAXL2ILTS v 10

M3X12 countersunk TS

U M3X120ITS
M3X12 countersunk TS

Fuel rank

13



7 XA ¥ Ot

Main gear installation

=
20

K

p
© Bommmm
MIXIOCTS e,

O i

M3X3ISS

M3t ATizF e b 1
\_I‘VH nylon nut J

1 VAT
Mast lock

(%)

A 7 = Caution

A4 rTA BB ORE0 F, R Oy 2 EEL
M3X385 THi N L T,

Completely raise the main mast, insert the mast lock, and fasten with
an M3X3SS screw.

EiF5.

l A4 A bagloifl
Raise the main mast.

T4,
Completely lower the
mast lock.

WA MY

7 Mast lock

")

A MEETIIA UV,
Mote : There is to be no vertical play in the mast.

AT e j

M3XSSS\

Lot
\

A AT A
Main mast

A # & Caution

Lol EREFUTOE SN,

M3X3S8 Tightly fasten.

A EY
. Main gear

M3} A2y F oy |
M3 nylon nut |
M3X16CS

74y a Ty MEBOMAL

8 Wash-out assembly

e Ty
VD 4:10) S
$ #3IX6X5
[}
ORS |
- FW @3X8X05 |
PSS I e 2
p5 ball

[}

M3X10PH \
P>

o)

&/)/

ATAFTEY Y
Slide block

@3 Ball

YA v AT T TN T — A

MIXT0PI oo 2 T
O
I FAE Y e2XINS 2 FIT ATk
Needle pin ¢2X11.8 Radius urm
L— R a2XI IR
@ E Needle pin ¢2X11.8
SedXebXI o 2
FW 03X08X0.5 e, 2
. S

Wash-out coatrol arm

A * & Caution

DA yaFI IO
P—LPEECEELTS
LY,

Note the orientation of the
wash-out control arm.




T —=FN&HEIA—DHEL
Blade holder assembly

2 EAHEANLTET .
Two must be assembled.

-~
szmcs ............................. 2 @5 — I
@ @ . Q/Gﬁﬁ Ball
- /el Tl— kL —
@Rl e 2 / 2y, Blade holder
@5 ball /
M2X10CS
(o
_ N ‘\\\
M3XBTS 7 A-2 4 -0 ‘\\
M3IXETS truss-2 o .
A = S
£ & Caution o 7 Tl
X Brgp5Xe 1 3X477. N \\\
C ¢9Xul3iXo
%\
Rrg. ¢3X¢13X4 )
M3X8TS F 7 A-2
@ I MAXHTS rrmss-2
CoQXoHX() .......................... & 5 R—IEIHFEE
/ 25 ball mounting position
10 A—=2/7 L= FNENLE -0
Yoke and blade holder assembly
- ™
@ ﬂ H— %
FW g XEOXOE e, 2 Yoke e
@ ) ° TTMIXECS
M3 AT b 2
M3 nylon nut
@ D A E & Caution
CosXpBX55.. e 2 ~ -
A A
il Ly F—nT
M3IXBCS . 2 Center hub -

A = & Warning

M4F0LFy MIFRALOREET
Lop bl &HET,

Tightly fasten the M4 nylon nuts from
both ends.

AP AT A
Damper rubber {

CadXBEX3.5

HonN—dJLFEFIA-—7H6
HoEs VLIS EDA
TIEDFIT, Lot &
LiAAEd,

Appily a small amount of oil
to the damper rubber and
completely push it in 50 as
to prevent it from protruding
from the yoke,

FW adX9%0.8

®
/ C
Mdd fard oy %’ %

W4 nylon out




v —/ —BBOHEIr
Seesaw assembly

‘© [ |
SE3XBTXI e

© ]

SE3XabX2.0 .

© L]

SEIXAOXS i

9]

W e3XpBX0.5 i

OX

FW a3Xa9X| o,

11

o+
T Ce

S

@6{
Ss%fﬁfééf%

M2X8PH PW a3X8X0.5

M3X

=N

nter hub

23X7X3
FW a3X9X1

g3 —
%5 Bull

P - 5 63X6X5
\

-
‘@ Qé{ FW ¢3X8X0.5

\ @3-
IR T — 4
Mixing arm

M3X12PI1

A 7 & Caution

6PH

Y=V —DERARAEICTEREL Fan
Note the installation orientation of the
seesaw.

A2ES A4 F—EOMEIL
Stabilizer assembly

09

SAI—0
@5 ball
& (e

MAXASS e

OFi

M3 b » b
\MB nut

12

~

-
A=B=132mm
d

A # & Caution

e ()

AFEIAH T L —FEAY
SR e I N w S P )
FITCHAEZE,

The stabilizer blade and the
stabilizer control arm must be
parallel.

H =7 1 A
_Cover [ilm

AFE L N wri—
Stabilizer stopper

{ @5k —
{ @5 Ball

4

M2X8PH

g

frBEANEE -7 &  After adjustment,
WA S TET  set with quick-dry
LET, adhesive

!
ATV IO - LT — A
Stabilizer control arm

AFVFT A -

Stabilizer bar

A # B Caution

AFESGAF =L — FORS A5 Y 8Rn g
Tl BECTRE LTSy,

Balance the stabifizer lade and apply tape on the lighter
side fo adjust.

16




13

O—4Ay NEB/ 4w a7 b8/ AT v a7 — MNEORS
Rotor head, wash-out and swash plate installation

/_
@ iy

M3X18CS .. RO |

on

'0

M3IF AT Ty b 1
M3 uylon nut
D)
MIX 4TS .
M3X14 cauntersunk TS
. vy

12mm

D

M3 F A1 b
M'% nylon nut

a

9?/""

8mm

Ly —INT ) /
Center hub o M 3X141TS ¥
MBXM- countersunk TS
L
A Y
Mast hole

M3IXI8CS 9
ST Ay Y fa

Radius bleck

- — v 2Tk

Wash-cul A 7 & Caution

SUFAT—LERT AT vira Ty
R=7L— FOREVHOER v IR
TS Zawn,

Make sure to install the radius arm
to the longer pivot of the swash
upper plate.

TG YT AT
Radius arm

e AT T = b
Swash plate

AL TA b
Main mast o

14

F—IEFYr—
Tail gear case assembly

A DFAAL A\ 53 & caution

A 3TN G, Y, 2 XEDT

- A
M3XI2ZPH 2
® —
M%XZ(JPH
M3 / L N 2 1
M3 nylon nut
M3T v bl B
M3 nut
7,
)
N -
N
Breo3XolIX52ZZ e 2
oy

FHLAWTLFE, BROFRE LD ET.
Do not bend or scratch the timing belt in order
to reduce the risk of breakage.

M3 A T F M3
M3 nylon nut ‘\\ M3 nut
M3t b
M3 nut \.\
' — b= AT (w7 R
Tail pulicy 14T (shaft attached)
/ _ Brg. ¢5Xp11X5
g L F Y= AR
Tail gear casc (Right)
. = / ‘\\‘\
A RF- ) -
Ginide pulley Vs . / ~
y 41w s o % M3X20PH
Timing belt \
q
o . / %@ 2\ Msx OPLL
A 7 & Caution A L “TA. M3X12PI1

Ak & 1) il _-u:ar case (Left)
i L

Guide pulley alignment

/i =T 4 AA £ & Caution
Lcft ] Right
HeARF—U—HBEAZEILHOIH
FTECEELT LS,
A Ay Make sure not to over fasten so as to let
Rear view. the guide pulley rotate freely.

17




F=IbING T FEROMAT

15 Tail housing assembly

-

-v.
o

fo
b

M3X16CS . e 2

o0

M3FATizFw b 4
M3 nylon nut

@[lm

M2X10TS-2 ...

e
O 10

Bre.gdX0A 7 A |
Bearing g4 XY thrust
L

.............. 2
Y

A X & Caution
F—ILF L —KDREEIC
EBLT SN,
Note the orientation of
the tail blade.

A = = caution
FILTL—FPE{H{E
EICFOH AT EEL,
Fasten in a way so as to let
the tail blade move freely.

M3X16CS

M2XIOTS

Bre. @4Xa9A 7 A h_
Bearing. g4 Xa¥ thrust

= 68

{0,
{
B

%\(

b A P
" Tail hlade

M3it+ALur+wk
M3 nylon nut

kj-/f (=3
M? nylen nut

T ey
Tail housing

A x & Caution

— Ay Y 57
Tcl.ll housing
MR RE WF
Larger inner dJamet
b

Brg, pdXg4
ST S
Bearing g4Xp9 e
thrust 1y
T
o I/

MEO BV !
Smaller inner diameter ,rh

S

Grooves are on the inside

P72 TS,
Make sure to apply grease.




16 TN 2 TBORST A\ i ® caution A ix & caution
Tail housing installation : ——
9 M2X450v FI¥ K Tl v 7 ORI S
- ~ Pl OEAFRICEE EHRCEDETHOL AT
i mnn| LTEaun, LBV, &F 3037
o Note the insertion — BEFERL T EEW,
MZXHCS (e 1 direction of the — Align with the tail shaft’s
O 1 M2X4.5 rod end pin. indentation and fasten.
@ l—l Make sure to apply thread
CE2XatX6 e 2 BHBELLEIICEBELTEE L, locking agent.
Do not over fasten. TNy Ly
Tail housing
o
M3XS5SS s | T
@ [ /
Lo Uy FE YM2X4.5 ;
Uiy NI FEM2X4S5.. 4 s ; . 7
Rod end pin M2X4.5 _~7 Rod end pin M2X4.5 M3X558 7
@ (Fmm T/ WO vsELEAT
7 W-link pin type F—FT=1] =7 b
M2XsP ! i /f K E /M3X§-§‘ Tail pulley shafi
@ @ P & . Guide pin M3X6.3CS
e 4 F= ey Fless-
B — b e | MIX588 = .~ Tail pitch lever
#5 ball g
TS =T
@ @ /']'ail pulley shaft
M2T 7 & e &
\.\-12 nut . Tail pitch plate ‘

A F & Caution

AN P OEICERLTCEEY,
Note the position of the belt.

Fr— e Vo F L2
Tail pitch lever

=

o
37
C 67Xt K6 M2 b
o M2 nut
M2X 1GCS - il e
@5
A K MIXG3S #5 ball
Giuide pin M3X6.3C5 i
~= - M2X8Pl

A\ i & Caution

HAFEL G F-LEFTL— DI JCRERLSITRIFHTL

17

Tail boom pipe installation

. ™
| [ T
WAX2SPIT.. i 2
MITFT Y b e 2

M3 nur
vy

A E & Caution

% &N,
Install the guide pin so that it fits into the tail pitch plate’s groove.
TF=IT =LA TORST

M3y b
ME\mlt

FoF— L FDITET— N — ZAOREIOOE
KIESHRATEEG,

Align the groove on the tail boom pipe with the
protrusion on the inside of the tail case and insert .

19




T —JLERD LT

18 Tail installation

TR BE EIFOSS

1. MAX4SS 2 DL O T A — % —H P v 7234,

2. MAX26 UMY A &9 L, ¢ I3BBRG L ¥ —, F—1—7 5
VEETLE,

* In the case that a semi-assembled product with engine was
purchased.

1. Loosen the M4X488S screw and remove the starter coupling.

2. Unfasten the M3X26 countersunk screws and remove the a13
bearing holder and pulley flange.

._

M3X26ll .,
M3X26 coumf:rsunk

M3F o b 6
M3 nuat

M4X45S

O |

FW pdXg6X05 e 1

O

BrOGjGXsDISXSZZ NP |

@

Foad77—1]—-8r
Drive pulley 871

T F el
Clutch bell T

FW p4X6X0.5___

4 - M4X45S
f é\g___,

| o Brg R 5 — 513

-

A4 7 & Caution
AE—B— Ny FULFE. AE—S— v 7 hDDA ¥ P |
HETMAXASS TEEL T LELY,

Align the starter coupling with the starter shaft’s D cut and
set with MAX4SS screws.

A =Py )y
/Starter coupling

| [ [—— M4X4SS
_J _;‘:——Zf”’fé’f’/*r?b
Starter shalt

AA—=F—Hhy TV FEXTY W FOEIZ0.5mmERE O
EfF>TLEEW,

Make a 0.5mm gap between the starter coupling and the
bearing.

0.5mm

Brg. poxg 3X577

Bearing holder ¢13
V=72
Pulley flange

mHFA LY IR
Timing helt

7= Assy
Tail assembly

\MBXZGH]I

B M3X26 counlersunk

Al — & -

) — R

Apply grease.

Starter shaft

A * 2 Caution

A ¥ = Caution

1L #4207kt FIAN—%T

AL CHELRSRE IR £9,
Adjust the tension of the timing belt so that
the two sides do not touch each other when

genlly pressed with a screwdriver or other

taol. F—T— 1 —
Tail pullcy
2.0 bR EESEEETL £, F3477— -
Cheek the belt’s retational orientation. Drive pulley

T T =LA TDIJEAC T
U — LOAREOOEBICEHRAA TR
é L"D

Align the groove on the tail boom
pipe with the protrusion on the
inside of the tail case and insert.

20




19

I3 88O
Engine assembly

( 28 A
M3X12CS oooieoeeeere v 4
5"1
© Bom
M3XBCS MAXECS
=
(D [m S
MBXOHIL A 2 4 . g
M3X6 countersunk screw \% !
@@
MZXEPII ..o, 1
M2ZT 0 B e i
M2 nut
G = I I
@5 ball
. A
M3x12Cs «::;"@,
g
X T y;
Engine M3X12C8

e Ty F 2
- Clutch shoe

o FEA TRy Py Y G
~ Drive nut (included with engine)

— TWa6Xa 1 3XIT

T A =3 FAT Y

PNy

Flywheel for 30 class engine

e A A e
Cooling fan

) axell

M3X6 countersunk screw
e e A A
Engine mount

D7 77209 7%
HELTHDALET,
Fasten by using a crank
lock sold separately.

21




I9 BB
Engine installation

20

g ah—REEL T4,
LrireRELET,

w7 —FEELE T,

PN L F e =S EFTEORBICRY T E

A & Caution

L e N

F

IY & FCRLAGAREP SR 1mm FYTEELET.
Set the engine approximately 1Tmm lower than the fully raised
position,
r ] ™
©
e .

M3XI2C8 e 2
@ H MAXI1ZITTS
FW e3Xe9X 1 i 4

@ [FRRCERATRRURAIRAY
M3X28CS i 2 M3X12C8

o o
MIXI2ILTS oo, & 3
M3X12counters M3X120ITs i

v M3X12 countersunk TS ™

FysLy—
Carburetor

vy
TToBL O

Fuel tank

with

weight
SELT 17— (BI5E)
Fuel filler(optional extra)
2513-038¥ 300 N

(A

FRE T 4 7R BT S L
i-g—s

The use of a fuel filter is recommended,

M3X28CS

S WAE CHEN BT LT VYRR E T L — A AIAA
PIRRICHER DT TS, '

Remove the needles iwmporarily and reinstall them afier attaching the
engine to the frame.

A = B Caution

XOX1
8
A “‘%\"\

oW

M3X12 countersunk TS

. Set the cooling cover.

. Seithe engine.

Set the muffler.

Install the silicon tube(s) in its designated position.

=) 27 e hai—
Cocling fan cover

“ A, MBX121ITS
/ J,Mﬂim\‘\\\\\mlli’;‘ M3X12 countersunk TS
ﬂmwmu | /

iR

[
4 FWa3x9x1
)

f
}
/ﬂ(ﬁ;ﬁ,ﬂy’ 2 %~ M3Xi2CS
‘%ﬁ‘ _“fJ M3X12IITS
. \// WUmm‘mmk TS

DIy FNNLOBRET T DU+ T b
PoEREEDEDICHELET,
Adjust so that the clutch betl’s axle is
aligned with the engine’s shaft.

22




ZrT 4 T X NYOEA
Landing gear installation

21

© F'.'

3
M3XI16TS-2 ... B

© KL

M3XSES i 4

e/

\>}}r.\'-]2[hnm

| N VAT % Approx. 20mm
S FOHE > Antenna pipe 7 | ", g
<In lhe case of an engine with recail ! . /
starler.> M3X558 \\
M3X16TS

~,

C)F-

M3XI2PH .. . -3
(T fbE)
(Included with engine)

M3X55%

M3IX55S .
T 2k F7w b

M3X16TS ;
Skid foot
%
Q[ v
M3X385
M3+ k. 2
Minu o
(_‘L./‘//{‘,E_E;J _ A¥ oy K247 LU TR T DERS

(Included with engine}

© (s Ak K54 TE

<In the casc of an engine with

Skid pipe
e \ reeoil starter.>

M3XTOTS-2 oo 2 Skid pipe cap
® (> g
MAIXI0TS-1 1
MAX12TS-1 . 1l e iﬁ:’ 7 - -l
it}
© Av—5—77
e Ay V= i
[ MBXSS e 4j Starter knob stopper f
A P
M3XSSS B E I AL TES 0, B M3X12TS "g ]
BELERSDRA G AL AR T, ’
Make sure not to fasten the M3X5SS screws oo M3X12PH g
tightly. Over fastening may cause stripping of the M3X10TS
threacs. M3XI12PH

F—IT—~LT L —AEOET I
. TR LR
Tail boom brace assembly Epoxy adhesive

22

I
7
i ‘

!

7
/
I

M26X8(S N
o v

M2. 6X8(S v & .\»

‘S’

M2.6X8CS

M2.6X8CS

TN T LS L — R
. Tuil boom brace

A E EER M2.6X8CS

Epoxy adhesive ™

-
T LT =AY — 3N
Tail baom brace terminal

23




REOIA

23 Tail fin stabilizer installation

M3X12TS

AT
@ [lorizomal tail fin

MAXI2ZTS i, O

A A I v D VAT
Rudder control pipe

M3X12TS

KTEB 77y b

Horizontal tail fin bracket

R L Al A VR S
Tail buom brace

A * B Caution

4"I &

) e

J -~ ' GH Ty R
M3XI1218 Rudder control pipe

\

3 == . ZH¥ -y iRy ¥
A ’i 2 Caution Rudder control rod
ChETORMGHATATORY N, BEICEDAEH
Tuah, BBELTLEEL,
Check that all screws installed to this point are well Ve H A
fastened. #iFarHE LS R

Front view of the unit.

24




B — RO

24 Servo installation

([ﬂm

M2OXIGTS (R &) ... 20
MZ2.6X16TS (washer attached)

M26X16TS (FESfT)
M2.6X16TS (washerattached)

Elevator

. L SE 7 -7 3 A
v AN, S

Aldleron ~ il

Ay L
Throtde

A i E Caution A = & Caution
FYOFOHAFE IOy FFEDRREWN F-FOEEFILERL
KT, FBLTALEL, TLFHREEN,

Fasten the screws making sure not to Note the arientation of
break the grommet. the servo. :




o5 S{EW - O v 1 OFORM
Receiver and gyro installation
A4y FORYLTE

Switch installation

S~
[ j 0
A wTl—nb {R)
Main frame (Right)

A * & Caution

Py ADr—REA AT L —LEFERL
BUEISERLTLEEY,
Make sure not to let the gyro case come into
contact with the main frame.

A i B Caution

SyA Ny —HCUBATAFSY £T,
oA OOBRPRARMICH > TRIMFHTLE
EL,

S The gyro sensor must be Installed with the
: 5 T correct orientation. Install it according to the

gyro's instruction manual.

Vv Ok -
Gyro sensor

WEr—7
Double side adhesive tape

T r A 53 = caution

FT—7EBEUE BRI, BEY BRSO
NHFEETFHIWM-TES L,
Before applying tape, make sure the surface

is wiped clean of dirt.
9,

A F & Caution

BERAyTU-HESN-Z3—~LEFica
HAH TLN L FERITTHEBELTAEE WY,
Load the receiver battery after first wrapping
it in rubber foam and fastening with a rubber
band.

26




#F — RO
Servo movement check

26

A E B Caution

{EEICAZRICRERBONAYFU -OKRESE
T2TLHEEWL,

Before starting, recharge the transmitter
battery.

ATy R & E v F
I3
//’
o TeT
7

Elevuler

Down

Aileron

" Riglt

Y Low (slow)

;
Throttole and pitch

E-FIEE~-FIN@GEWME, 20y R EY
FEILAN—ZOEREZT 1 v 7 OEBISENY
HHET,

Modes | and |l differ in the positioning of the
throttle, pitch, and the elevator’s operation
stick.

A i = Caution

BEEFRAFFEOFEE. XEEOV/-RA
Ty FEGVEZ T, IBEORBYEIC LI
v b LTLCHFEEN,

If the rotational direction is reversed, change
the transmitter’s reverse switch and set it to
move as indicated.

o PR

Elevator

R R s R o
Adleron servo

TR
SEIVO

s ¥ :'.L/' < Pown

y;

s N

AWy bR
Throttle servo

A X B Caution

H—K, Fy1O0. BEZOSEROAREL
A—h—. RUBGEOESEICLVERYN T,
ESHBIZE - TEHBET > TCEEY,

The wiring of the servo, gyro, and power
source to the receiver varies depending on
their respective makers as well as the way they
are assembled. [nstall the wiring according
to each instruction manual.

27




O—32—~wy NEOU 5=
Rotor head linkage

( N ASEIAF-aybroaTy K Yy Fay K
@-l Stabilizer control rod _Piteh rod

Ty N R v 8 A
Rod end i~

Uy Ny FM2X125..... 4

Raod end M2X12.5 R
N _/ VwFaw F_ -
Pitch rod <

IFxF AT -4AT 9 F
Mixing arm rod

AFEFAT—artu—- 2y F
Stabilizer control rod

DL
Double link

XL TT L1y F
Mixing arm rod

FI ey
-~ Touble link

LA
jl

A ¥ & Caution
YeFow FEzty i)

EvFOy KiEAqS 2T L— FEITHR. EmIC Pitch rod (2sets)
Ky FsH-» CHEEE LT, Lmn Uy Ky FM2XI2S
After installing the main blade, measure the "

= Rod end M2X12.5
pitch and readjust the pitch rod. m-m

| | ) 3mm
T Approx.3mm

AFEFAF—arboa-lay Fety M)
Stabilizer control rod (2sets)

25mm

Approx.1Tmm

XLV IT LRy FRer )
Mixing arm red (2sets)
40mm [

#131mm
A

pprox.3lmm

28




INO>QUr—3
Aileron linkage

P ™
IAT ity B {2 )
.. Aileron rod (Zsets)

Oy P W 4 85mm N

Raod end ; I

@) (Jmmm — bl '

MIXIOPH ,..vvvce v 2 #y71mm

a Approx.7 lmm i

M2 nut

C) () MI2X10PII

BT = e 2

\9)5 bull L #13mm
Approx. 13mm &5 — I
©5 ball
] N @
ONE e @
— = — - AL Rl
P
Cut vut any
- : = UNnecessary
LR T— NI parts.
Mode I Mode IT

HEBOTL AT Sy 7l W) A e— R A
BACERWEL TSy,

Check that the transmitter's aileron stick and trim are in newtral.

Large

Futaba JR

7]( R I.i

Horizontal

THTIYTLy B
Aileron rod

J

S, Hotizontul

&

v

oy PRI
Aileron rod

REBOXATr T MLy
Za— D, BEWEL,S
RTRAT7 v a7l — bHFAREL
Z3L3C. TO0-O0vFORE
AEABLT L AEW,

With the transmitter’'s stick and
trim in neutral, view the unit from
the front and adjust the length of
the aileron rod so that the swash
plate is horizontal.

29




TLAN=F-DY -3
Elevator linkage

29

Llm—F—Tty |
Elevator rod T4mm

: | FJ6%mm

Approx.69mm

(OYimmm)

[ S S
Raod end

SRR S

A

OO

"~
— |

e Nl T— FlI
Maode | Mode IT

BARROLC LNy AT Ly 2 2 b
LHZL= NT TS D EEETL N
TLATL, AELHGEA v L

Cut out any unnecessary parls.

Check that the transimitler’s elevator stick
and trim are in neutral.

e

A
%%
© %ﬁéﬁ%%
#1 lmm %
Approx. 1Tmm

&

R e Al I
Elevator rod

¢LEE N RTRERIT A,
Make hules with the @1.8 pin vise.

\ By B, 3—FF - Tl o LARE T,

Insert the rod from the bottom of the servo horn,

G}
f o) (s}
oo lay | ¢ 275 T3y
/ \\ 20 00 °
SoK | o> | Eod
©2 o le 1/ QI
i %] 5]
o .’J\
Small
Futaba JR SANWA

EEROAT v 2 E VALK Z 12— bSO
CE. BEM@ELrSATAT v 2T L — b
KECBEZEILCILN—F0Oy FORE 4
BLTEEL,

With the transmitter’s stick and trim in neutral,
view the unit from the side and adjust the fength
of the elevator rod sc that the swash plate is
horizontal.

30




ALy 71« JEYFOU 5=

Collective pitch linkage

Tl by Frry F
Collective pilch rod

49mim

Oy FXr B, |
Rod end
3 1
f.a)H(-) LIS
P T
Modc | Mede 1T

BEBOAT Yy FE AT ok L

OEEE
iR,

Tl AL RREGL T

Check that the transmitter’s throttle stick and
trim dre in neutral,

R

BIEED 7 b T D,

Cut out ALY WIneCessary parts.

a0,

#11Imm
H Approx.llmm

#1812
Make holes with the 4 L3 pin vise.

PN ACRAE BT AL

= ==

[ #41mm
{ Approx.41mm

DLy bE sFny
Collective pitch rod
=

- SER- o
Position of the servo horn.
AT AT S LT
irx A,

By e spdine by vne notch e insiall

MODLII

o
OJiC;

=

I

@l

EIE)

@

@"'\..——

e @

&)

QD

Ty ML == EE L ELAAE T,
I[nsert the rod leom the wop ol e servo hom.

Aaf { ]
Horizontal a—

Futaba

s EEROCAT v 7E MV AFZ 21— FD

Small LD EE, QLT FE Yy FLA—EKFEC
BHLSCILA—4Oy K B

SANWA bl N—F0Ov FOES #iiE

LT RS,

With the transmitter’s stick and trim in
neutral, adjust the lengih of the elevator rod
s0 that the collective pitch lever is horizontal.

31




2Oy MLOY L r—3

31 Throttle linkage

Ay baniy ¥
Throttle rod
I—___.__.__._J
£
&
. 1 117mm |
| —
“ 125mm L
[T j

R

Oy F7YrAy—

Rod adjuster
cover with the carburetor fully closed. (After adjusting, completely retighten
the M5 nuts.)
e — I A bl Lo £55551N 1| /
N = - Throttle lever e 15 A
fe | e) L o NN py
OO0 | eponE s ) ¢
o — T — ! [ {L[E_ i |lnpl\@'!" ;
Fully-closed LR ry
. position /
F-F1 E-F .
Mode [ Mode 11 RO E '\‘f-:.“
BEBOAT Y b AT £y sk b YA P
o= b FLUHLI EFHRLTL ,
PE L Fy 7L
JARE
N Carburetor

Cheek that the transmatier’s throttle stick and
trim are in neutral.

GLRE i AT AHFE.,
Muke hodes with the ¢ 1.8 pin visc. -

ARy R LR—COy FPY v 28~ £B Uit %+ T L2 —%£MIC
WKLACE Oy RFPYv AU T rhN—(CEMLEOE
FIEMEF Y REWEHTHEL TS A&, (AREE. M5Fy FEL S
PHEBOTLESV,)

Install the rod adjuster to the throttle lever and, by loosening the M5 nuts,
check that the rod adjuster does not come into contact with the cooling fan

Ay hlLsi—
Throttle lever
!

L AWy by
’ Throttle rod

R S et S R o A B3 DTS 3 o
Insert the rod from rhe top of the servo horn.

M5 nut
TERFTIEA » T D,
Cut ot any vnnecessary parts.
% |
o G g F
e % @
oo Qg ° o
o° % I i)
J el 40 —
&) . #]13mm
~ p Appros. éEmm
Large
Futaba JR SANWA

H—KF-roi®

Servo homn position

MODE I}

Ay Miuy FlEESRoHE
Adjust the throttle rod and the transmiter.

AWy b=
Threttle lever posilion

D&

Il | ,ﬁwmﬁ RO AT A v EHTANADEE, A
— uLy-apen LWL Ty FOREEZRABL T{F a0,
1 e 1 pos
ﬂ ” [l [l @ positon With the transmitter’s stick at [ull high, adjust the length of
= = ® —_ -— the rods without pulting any burden on the servos,
ST BIFEEDAT 4 v b P AT ATI—DEE,
I i P Pully-closed WA TRIEAS B % L D I O A A R
£ _ | position (ATV,TRVL ADJEPA% &) % ffio TR o — Qo
=] W o PPN La RS
NI | e | AEBEL TS, 170 -80%
= = = = With the transmitter’s stick and trim at full slow and without

putting any burden on the servos, use the rudder-angle
adjustment functions (ATV, TRVL, ADJ. EPA, ete.) to adjust
the rudder-angle on the slow side. Standard valuce is 70 to 80%.




E=DULr=

32 Rudder linkage

GLBY i RTRERMIT A,

Make holes with the ¢ 1.8 pin vise. F— F] e FII
Maode T Mode TE

BEEOLLN—FEADy FLOAT
gl M) adoas - PRSI E EER

@ L sy,
Check that the stick and trim of the transmitter’s
= :ﬁ elevalor and throttle arc in neutral.
\ Ty NiE, = A T DA LAAET .

Insert the rod from the bottom of the servo horn.

Y
{79 T 4
Bend here.

@ &
o2
6 -]
3
@
[s]
&)

91 lmm 90° : /
Approx. | Imm EEBOATF v L ) AH A - T
D&, ASBELSLLAIN Yy FOESEH
RELESEH 9 TR BLCC/Z30

With the transmilter’s stick and trim in neutral,

Cll'[ out Fll'ly unnecessary [JZII[S. N
adjust the Iength of the rod su that A=B.

oﬁ[\@;k%
Smali
Futaba JR SANWA

(OS]
L8]




33 | | BFEOEMERERS

Rudder movement check

=N Mode 11

ifEsE T A5 IERT
Check points

H H

<

I

@f@

AT vadl—Fatg
filinb B L &,

{ When viewing the swash
plate trom the rear of the
unit.

|
H —
[
Gilio;

I

<:I = E ATy i a T l— heE

Nose direction | e e, 7 & %,

When viewing the swash
platc from the side of the
unit.

Aol ) & —g LA

AL

HFEL

|
H ‘:n
[
ﬂl]
(]
o2

3

T A X ) If the movement does not
A alch the illustration on
the leti, the rotational
oricntation of the servos
is reversed. Switch the
rolational orlentation with

i

When viewing the tail casc
from the top.

the transiitler’ s reverse
functian. (Reler 1o the

mstruction rmannal for
each transmitier.)
ATuwia Sl - MR
AR

When viewing the swash
plate.

iﬂ )

Ay gl L= M
L&

When viewing the throttle
lever.

34 XA T L—FOR{T
Main blade installation

A * B Caution

FTu bR BARIE@ED A ATy PICESTOHET,
FruFAUz—-DhUNFFrAOVB9E TR ETHS S
ATLRERV 29D L ERITHICAC T L —-Fidth
TRATLEIRE . BOOEMNEECTVENIHIETD
TAZICHESRLTIESW,

Nylon nuts are used in order to prevent loosening.
Completely tighten the cap screws so that they touch the
nylon part. Loose screws could cause the main blade to
fly off when the unit is in flight greatly increasing the
possibility of a serious accident. Please exercise caution.

ARy
AL LA AL A SRR AR AR IY
AR TR AAAAN

MAX28CS 2

Ma-m A T b 2
M4 nylon mnt

N

A ¥ & Caution
FouwFTRILEE, AT T L—RKFB{B{EEC. 50
PIEIZET T T &L,

Fasten the cap bolts evenly on the left and right sc as to let
the main blade move freely.

MaX28CS
(e

MaF A 3w b
M4 nylon nut

34




By FORYH

35 Pitch measurement

|

YV ,,’g{a ih
£ ¥
Stabilizar N d”’\@ﬁf(‘
il

2 RIEMOAT Y FAAT 7 9 2 5ES L. ATET L~
AP by A R L SR SR &
FAT LN GET D & B ERCRI LA L

A4 TL-F

({S Main blade

EDLANAL T - FOGRER S T A

Lot T,

Maove the transmitter’s throttle stick, make the stabilizer bar
and pitch gage horizontal, and read the indicated graduations.
When measuring, hold the tp of the main blade up slightly to
simulate irs position during flight for a more accurate mea-

surement.

Fi7

Aligned

AL T L= NORGED S 0mm O F 25

oy R = DEERA . ROy
TN,

Install the pitch gage at about 80mm from the tip of
the main blade and point it towards the tront of the
unit.

T

Lo
@

HIRORG LIMITED
SFUT ATy ¥
Radius block
S D dalt b |] L)
Tonches. Caomes out,
AF4 FETOy v i
Slide block
T
DENG o o

A0w MILAFT v 258 7INA
MEE, AFARTAvrESTY
FRIOy 25 FELECEAD?
Does the slide block interfere with
the radius block when the throttle
stick is at full high?

A0y FWAT v TIH7NA
O-MeE, P4 KTF
Ov Yokt slsidan e
A7

Does the pin fall out of the slide
block when the throttle stick is
at full slow?

A E & Caution

TEEF&H2EEE. SYPRTAY 7%
LTI EREL TLASL,

In case of a malfunction, move the radius
block vertically and adjust.

35




36 | | EvF/ A0y MLOWE
Pitch and Throttie Setting

Vo F R

(CmF—F—da Vo ¥ 7OFReFRALLOTY.)

WIT >, W, w7 F -l ELET,
— R T,

Pitch setting

(This data originated [rom the use of 4 programmable transmitter.)
*Varies depending on the engine, [uel, mulfler, elc.
General guidelines.

NP R S R

|"E—_f‘ || [Model | Comtmiol Ry o= A fobi-Foiay
{ " ; ;
i]]:j!“: i Hovering Loop Roll Auto-rolation
: - NAY 2 - - e .
i High pitch 8~ 9 &= 78 10
=T
N i) - N
== = FaNn) o 5 g ] o
. 1levering 3
1 g
[QIl{ey TuE = F . .
T -7 Low pi & -5 -3 -5
.ow pitch

HAINE  EEEAN T s - P RBELT TN,

Sec attachment for transmitrer data.

A 7 & Caution

GFeOFR—-BE v F 4~ 3 (2513-040) #FAL T &L,

Make sure to use only Hirobo manufactured pitch gages (2513-040).

Al b B TEl D
Litt slightly and measure. o F = R A T L= DA Bomm ST A S K
M RTIILTE v F 7 — 2Tl £,

AL T FERA LR BCEN £90)

Install the pitch gage af approx. 80 mm from the end of the main blade having the
stabilizer bar horizontal and measure with the pitch gage.

(Ll the muin blade slightly and measure.}

", -
~—
&

A & caution
O— 4 —[EE#id 2000rpm LIFTHEAL TLFEWL,
Use with a rotor speed of 2,000 rpm or less.

F780mm
Approx, 80mim

o G A T ORE
B ATV il T

Filch curve selling

G kamifss: T8 7750, For the setting method. refer to the instruction manual of the runsmitier used.

SRR New— T 13— % F—rO—7-ia

Havering [.aor Auto-rotation
L 1007 P 100% Roll L00% Y 1007
// 50% 50% // 504 50%
4 v
. 0% 0% | o4
SRR L L A A T R EE S L E N T L E T R e S AT At EELRTe IF-cRimE o Gwgeroad
Stick : Low Stick . Conter Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : Low Stick : Center Stick :
A0y b ORI ‘Throttle setring
[z v o Ea— ¥ SOREFRLA L DT, (‘This data is for when a programmable ransmitter is vsed.)
- IR B0 T A A Rl G T I AL £ o = e W *Vauries depending on the engine, fuel, nwttler, cre.
— WL AT, General quidelines.
AU N7 U=l F—bU—F—
Hovering Lowp Roll ot
1 4 L00% 100% . 10G% Aute-rotation 1610%
A
/r ~
> g S0 500 50% 50%
/ L e
0% i 0% (0%
R f B ECEI ST T E BRI ReilviLi

Lo Y B LR
TV rhy POWMETHEL &
Engine is in idle position or off.

& LIRS T . ESERD M J L SR XEREN EEE IS S
Stick : Lanw Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick :

A #* B Caution

COFTE—HNEE Yy FH—-TFTT,

(ArVPa1—47ORERABECHEDTY.,)
I BEA B v 75— -TRERABENHUET,
T4 ELTHRBLTLAEN,

This setting is for a commaon pitch curve.

(Obtained when using a programmable transmitter.)
May vary depending on the engine, fuel, muffler, ete.
First fly the unit and then adjust.

36




97 x v L O
Cabin installation

(| ST R
G L BB E S, C BTG bR Lk NIV “-&4’,‘5/‘
PR VRS i 7 =
. . . . ) Cahin lock a\r‘ i@
When removing the cabin, pull it towards the front while holding here Y
EE R sl -t with your fingers.

Cabin protrusion
Follnmyy
.~ Cabin lock

REE R LRV DU V- 7y el W N PR NS o U SR =g s
AL PVt s X vy AR Y0y 2 IS A LT
E TR e W

) tEE L, CEXeErERINGTC, s hAcEE RN Ty
N BT S0,

A * & Caution

1. Insert the [ront frame into the cabin’s rail and, while holding the front of

Ay QLIS 7Ar 7L ETRTVE L, the cabin up slighily, push the cabin protrusion inlo the cabin lock.

X nELABELAY., DUBRAZEFHBUET, 2. Make sure the cabin is set firmly by pulling the cabin pin out towards the
If the front frame comes out of the cabin rail, the cabin may fall out front once more after having been inserted

and be damaged.

Affix decals - &

Lm0 MAGZEG D 29,

Afflix both sides

37



3. 7741 b¥E Flight

M B e TN - g HEE T L F

-3_0
ﬂ%ﬁ‘i hi’)\@$“t +

dE. AA O F

FEL, BER 774 MERBELR NSy,

BEOER

TATH & TOFEH NG T, HENTREAREAL YT LI E0hV L
R ‘:I‘fjfu}".l'_',u TS, égmk@t; Tk ERROT
I el T I 4 MERYS S LR R ATEREAS Y
4.

Az
RITOEFT
SR NN LR

L EMEE A
BE, BRER. TG L0IVET

el

TEETIINTBORR

A Caution

The airfield

Places the unit should
not be flown.

MNear people
MNear buildings
Near roads, railway tracks, or power lines

A

FEITHET

DIED A%

PUMEIIE TS, LS

E R I o Eziﬁﬁ%@ L A AT
Foro b LTS
EEROEDR A

Eé-l

L fT*E‘
7oA Rk

.

A

U\'ﬁi’f..

BHoAy T - ORERVEEE

REXER

AR A
FEL AR

T 7o mE OmMAeBdTLLET,
e BOveRO IR o CBSRE~ B b P Ev,

[

The helicopter's main and tail rotors spin at very high speeds. Make sure
[ellow these instructions for a sale and enjoyable flight.

Transporting the unit

When transporting the unit 1o an airfield, secure 11 in a way so as to prevent it
from falling over to reduce the risk of breakage of the components which would
compromise flight performance and safety.

ACaution

Checking the unit before flight

Check that all of the screws are well lastened. New units lend o have
many loose screws. Make sure we check them belure every [light.
Check that the transmitter and receiver batteries are fully charged.

Safety measures

To he prepared in the event of an accident, we recommend Lhat you take oul an
insurance policy for radio controlled moedel aircraft. For more details, contact
your dealer.

38




B BETIC

S ETE, A A=VTIA R

® CLTHRBOBER - 3EENBEERECRARELET.H
HRILEPEI &5 I05 2 T TRIEHEEN

L EBREOE AR E S § 3 .(8iEIT "OFF” OIKE)

2 [enogrkEg, 95 FH - E. T LN—¥—Tw7 57,
ATy Ao - A= ] EEEINLLABAT (v
BiEREE LE T,

3.0 A—VERBIBROTIS TR ICRA GV RE
HLTT., (FVWILEHE#HEBLEL LS,

4. Ak P L=V TR R EAATEE, ENITH o TER
HYLoLENTT,

Before leaving for the airfield

Do an imaginary flight first.

@ Familiarize your fingers with the movement of the rudders. This
constitutes the basics for maneuvering the unit. Practice
repeatedly until your fingers move naturally.

1. Place the unit in the center of the room. (Make sure the power is turned
off.)

2. Praclice the operation of the stick while saying out loud, “aileron lefl/
right””. “rudder left/right”, *elevator up/down”, “throttle high/low”, etc.

3. This imaginary flight practice method is very effective and should be dene
repeatedly until reaching pertection.

4. An cffective practice method is t record some operation commands in
any order with a cassette recorder and to play them back moving the controls
as you hear them heing called out.

ZLN—H —
Elevator

oy

Down

! T
Up

-
Rudder

pis
Left

—

=]
Right

ey PR vy

o]

U

Aileron

ps
Left

=]
Right

ATy M
Throttle

1
4

i -l’
High

A0
Slow




71 MIHPTELD

Let’s go to the airfield!

A Caution

7
s
<

&9
Y TasE
B o

FGFEH o = o) Foxy 71 — IR EB SR T

4

BEFor vy = FPEEET > T 590
A
5

¢ Check again — Are the scrows firmly tightened?

¢ Are the ransmitter and receiver batteries fully charged?

RITIHICE LD

A‘E%‘. Caution

<05 ERTTHATUB AR S,
[BFE->TOBERBOF - v 7 ELT LA, |

£, BAOES L FERFLEATHERT,
FIUREEY . RELLEE. BBErRELAEBRTT,

If there are others operating radio controlled model aircraft at
the airfield, make sure to check their frequency and tell them
what frequency you're using. identical frequencies will cause
interference which may result in mishandling and drastically
increase the risk of danger.

I27 VIRBD%EME

< fa >
<Filling the fuel tank>

N
N T

I
To engine

A

SV e
To fuel purnp /

< Z—FILiHE > ([ o FldFviaifeLnEd,
<Needle valve adjustment> D oEL -~ 112 InER A E
(BB &R, v ¥y B - THRA Y

T

» S
®§

N

etc.)

Phly > 7
T fuel tank

When arriving at the airfield
o B {EiEE

® Check the movement

:Flf)ﬂmllﬁ\‘\ S

@J

EREBOWEA 1 v F 2 TEH - Y A UDEEAL vk
CN! ON
Turn on the transmitier Turn on the recciver and gyro

DFF (3. # DNEF:
Reverse the above order o rn off

OEACY, AT A v FAD IR TG E VA
Are the rudders moving in accordance wilh the controls?
¢ FTUGEOHIM I TS A 2T,
Perform a range 1est following the transmiller’s instruction manual.

Preparations prior to starting the engine

YA Fo TN s FEVFE LT, B

T4,

TIHFALLENLITIEELEY,

/ SRS oyt L S B, fiRE Y
YRS R BT

Separaic the silicon tube at its joint and proceed with refueling.

Exercise caution so as (o prevent dirt from enfering the whe,

When the tank is full, stop refueling and reconnect the joint.

S—FLDOBEERE D AN
TE, TR ET,
WICRAUTE D LBy,

I T ET,

Opening the needle valve too much
wiil flood the engine and closing it
too much will burn-up the engine.

(L' Completely close the needle valve.
() Open the needle valve 1.2510 1.5 tums. {The extent
o which it is opened depends on the engine, fuel,

44




KIS A T0EE | Hovering practice
Az A\ caution

ABRICAOWEWZ EEHERELTFEL, Make sure that there are no people or ohstructions in the
AEICEENF VI EEERELTTFE L, vicinity.

e I T —r HEEILRT S50l Brogkxb L @ In order to fly the unit safely. you must [first praciice hovering
A P EEEIITAL LS EE LUTT 8 v, extensively. This constitutes the basis of (light operation. (“Ilovering”
(s3] w7 e iR T ToOBIE L., RIrSEAFTT,) means keeping the unil in mid-air in a (ixed position.)

WETAL2ABESHOEN M ISR 22
I,
When practicing, stand approx. [0m diagonally behind the unit.

Tr T T REEEILT IS,
Exlend the antenna completely,

A0y MILEMEOEE

Step. 1 Throttle operation practice

s LERLZE, AUy PIKR
T F e D ETT, EBETE
BT T E,

When the unit begins to lift-off the ground,
slowly lower the throttle stick and bring the
unit back down.

Wik EFa, A0y b REORK
HEHI205 0109,

Continue to practice raising and lowering
the unit from the ground until you feel
comfortable with the operation ol the
throftlc.

W {9 kAT y FILA Slowly raise the throttle
T o oA LT stick towards its high
TRy position.

43




TOr « TLAN— 52— BEDES
Aileron and elevator operation practice

Step. 2 g

legiﬂ
w

e

% o] 1HQ:IIIODEII> 2
= >
A 8 caution

I, Aw FLAT A v a0 BiFEs, -
5 4‘;74,;—'4»%%7—:;’—@] b ;j‘b\f“j‘ﬁﬂ}' -l-;,; HEFRIVTLE LS, STAOY FLAF 2 TETF
- BRI RICAT B o6 B B L . B, THUREREOMORFICENL TREEERS

R R P A & L A = o LELES, /. B Ed KBATLE- 6 —0 M

Bl TofBLEL LI LEL S, l EERE ¢ MEPSI0MCELDEIBEDE . @B EER
1. Slowly raisc the throttle stick. LElasd.

If the nose of the unit moves, lower the throttle stick
left. or right, gently move the aileron and clevator and_ land the_ unit. Flep_osition y_oyrself diagt?na_lly
sticks in the opposite direction to return the unit 1o behind the unit and continue practicing. If the unit flies
jts original position. too far away from you, land the unit, get to about 10m
© ’ " beliind it, and continue practicing.

K3

When the unit moves in any direction back, forth,

; Rudder operation practice

Il AUy P AF s v Z32wo e BiFsEd,
EAN A FANS: IRV I T LAY AR, S R N
. AT A s VLT OBP L, EONTIL £

In BN S ) P
4 O ooy I.  Slowly ruise the throttle stick.
]
D] If the nose of the unit moves left or right, gently move the

rudder stick in the opposite direction t¢ get the unit back in
its criginal position.

[

(85

\ » —— ——
Step. 4 | PEDL EBBOME LS 5 — ~
P- Practice circular movement -~ N
STEP. | ~ 3 BRI AMEI L B B RO & L5 5, o] / PN
BYAME, FOMTCHRLEY LI AR ELEL . - N \
Alter you [eel comlortable with the maneuvers in steps | to 3, increase your { / A
accuracy by drawing a circle on the ground und practice flying the unit within | ]
the range of that circle. )
0 ’
~ -
;M| - /
Fihz b A AR A RS (D ~ :
The more you feel accustomed to the maneuvers. the ~ /
sinaller you can nake the circle. :
SIMALET U CUTe I e the circle /
Step. 5 | 2 UOFEREEALT, FRAUTOEBET 3
P- Change the unit’s orientation and practice hovering
STEP. 1~ 4 % "5 i@ 1o, #EMEILT L, STEP 1T~ 4 & After you feel comfortable with the mancuvers in steps 1 to 4, stand facing the

FRLU#PzLsd. £08F, BEORRDL v L, ML LY SEr side of the unit and continue practicing steps | to 4. Afterwards, repeat the
4 A NE LA L 4 L 14 same sleps standing right in front of the unit’s nose.
R N >R e W - Te N

- —_—

STEP 5-1 STEP 5-2

44




&N LOHEE

ATy PNAT v FEad (D ERTFTWE, BEMNES LSS
DN, BELVASALHNAMEEE S, INEBLTLIOHNTY
-‘I*Tkg_o

Adjustment of each trim

Slowly raise the throtile stick and just as the unit lifts off the ground, you may
notice the unit leaning towards different dircctions. Use the trims to correct
this.

1. ':-7 7““‘@ }‘ ‘.j A?ﬁ%
HWAATRE L% 5 &4 S E RS A
1. Adjust the rudder’s trim

Just before the unit lifis-off, the nose. ..
iE AR .
‘J“ '{ PP b3
Symptom . .
Trim adjustment

(&) o FT I ¢ b0 AF@FR) BT,
Turns towards (a) Move the trim towards (2) (left)
by @AM < Bk B UD EAd,
Turns towards (b} Move the trim towards(h) (right)

2 T LN—F =D ) AGHE
fefkasit & b4 A S ¥ BEANC R
2, Adjust the clevator’s trim

3.

Just before the unit lilts-ofl, the body. ..

T s
Symprom NP
Trim adjustment
() D KT~ a] ¢ FULEOT /Y ILES,
Tums towards (€} Move the trim towards {€) {up)
)y @ KasIa] < FULE @Y7 IEAT,
Tums towards {d) Move the trim towards (@) (down)

IO ) ATE

A & bats S B3 D GRS
3. Adjustthe aileron's trim

Just before the unit lifts-off, the body...

ymp Trim adjustment
CRPIL i VR VR S OIVI R - L2 N
Turns towards (€) Move the trim lowards (€) (left)
DOHTE~AL | TSRO CRaT .
Turns towards () Move the trim towards (F) (right)

45




754 bEO M TIVEBE How to eliminate troubles during flight
AEIR FH FoF
Symptom Cause What you should do
= Fhilw YofOy FIZLARENTCETw | Evd Oy FORSEFABLTC I F v d 0
Tracking Qut of alignment %, M ET,
Adjustment using the pitch rods has | Adjust the length of the pitch rods.
not been done.

EgnAE A L= Fod y FRDE, Y Fuy SO
F 23] 2 FHED Low ratation Pitch of the main blade is high. (7s2¥1) e — ¥ — 88 | 450pm < Hey)
U — ¥ —Mlinig Adjust the pitch rod. {The rotor should rotate at
Rotation of the about 1,450rpm during hovering.)
rotar during
havering A= A T l— Koy Mg, Yy d oy PO

High rotation Pitch of the main blade is low. SR O — 5 - [0EE 1,450ipm 4 B4

Adjust the pitch rod. (The rotor should rotate at
about 1,450rpm during hovering.}

AR 2 FRI T AR o o DRED TR B LS

A0 The sensitivity of the gyro is low. Increase the sensitivity
2o Ok The tail sways left and right
Sensitivity of the | during havering.
gyro

Lt iz HEHIH | Vv A OEEEAT g RS T

14 The sensitivity of the gyro is high. Decrease the sensitivity

The tail sways left and right

during flight at full speed.
AEaz vx B T, FNTCLTESHS L E Bk % Should you still have same doubts even after having tried the above,
kL, 2E 1t IM.&; ;E iy, MElors o) L YR stop using the unit and consult your dealer or Hirobao's Engineering
CTHET S Service Section.

B - RE L& Cleaning and storage

L IHO2Z 4 R T L, R T4BEROEIIFELE L TiT-C 00 Aller [inishing your light for the day, follow these steps when cleaning
your model.
2} To reduce the risk of damage to the radio controls or of the occurrence of

LR L‘C’?J\:iﬂcw;t L

B "J.%ﬁin‘:h@ TV D W Y E 3‘ g rust on metal compenents, never wash oil or other stains with water. Wipe
TN EFERIIEA LT A T A "“-‘] ERALELHLLTTE with a soft cloth or spray the surface with alcohel and wipe the stains oft
L, - lightly with a soft cloth.

By AT s AT LT RS, L AL — 73 Remove all leflover luel lrom the tank and store the unit with the carburctor
WA & - Ao kAE Lﬁ'”ﬁlx M E, closed.

@A H G AT L= FHEENRL, FAAAL 2 FA OO (L Make sure to remove the main blade and wm the switch 1o the OFT position

ThHLTF a‘ﬁﬁﬁ” LTT &, wheun staring the unit.
S MOR L5, FRERORNEOKEEEE . SRR NZA 7% To reduce the risk of discoloration ar distortion of the body. make sure not

DFFToT, BELTT S, to store the unit in direct sunlight or in a car for long periods of lime.
B RHET AT 5851, SRoniEs, B Lo v TEs L (E: When storing the unit for long periods of time, follow the steps above and
T Ew, store in a well-ventilated arca.

BREHEEUSTAL I Disposal and recycling

ERALAEIME T B (e FrER AN L L SR T LT M X Make sure Lo [ollow these sleps for the disposal of old parts when replacing
[ with new ones.
ORI SR Y o EDid, TR AR U L BRI - Remove all remaining fuel from the tank and fuel line, etc.
B - Separate abjeets according to the substances they are made of.
M [N TR o W B - R - Used nickel-cadmium batierics arc a valuable resource. When dispesing them,
ﬁ g FEilil, &E f’; FMC-, make sure to take them to a recycle shop.

BEEELIBR L TIE, =@ FEMRY T T 7 7JTT"\1¢77* ., BFIA

HIHA P Ee,

46




T D R bR M ETH AL A TS, RnEHE Ty 7 LT EE N,

Should the unit not operate smoothly from engine start-up to hovering, check the following iterns.

LT LT g A7

Does the engine start?

YES NO

y

BEFENEF VY

Basic items to be checked

JERECRE L 50 ?

Does the engine run contirtuously?

\d

o s

YES
L 4
RN YO ERITE YA
l[: i 5 o

Engine stops just before hovering

NG
fEYX  Symptom

L AT D
BRI TS SO

A v ——FNIHBEOFL v 7

. Adjust the slow throtile

. Replace the plug or fuel

. Check the opening of the main ncedle
valve

LR W R —

=

WHENAEMH O F T S R - FARBEA R s Tl Fay 2
AR —F -y F )=k, FEINTLIFeyy

Ay —F—oEETNAE LTy 2

S FLOREANF o 2

Ay PN —DEEeF ey

(AT P sk - BiDd o T dendy)

FF MR T vy

P2y Fa-THERBL Ty, FAEE ST BTN (o Tl
Frws

BAE T ALy T IR o TRy F ey

R Ly ATERE TRV F oy Y

S TIFRETL A —F—Trry¥5EL, BHERLE,

Is there a starler battery? Are the booster cords well connected?

Is the starter battery fully charged?

Is the starter turning in the correct direction?

Check the opening of the needle valve.

Is the throttle lever moving correctly?

Check if the engine plug is turned off,

Check if there’s any damage Lo the silicon tbing or if there’s any pressure in them that would
hinder the smooth flow of fuel,

Is the fuel filter clean?

Is there too much fuel flowing into the engine?

—* Remove the engine plug and turn the engine using the starter to blow all the fuel out.

Symptom 1

TEKA v

TIFe— b EETTEIRE S
Engine stops when the plug heating is
removed.

fEfk 2 Symptom 2

Lide dhgr LTk b,

Engine stops after running a short time.

s

AT —#L Y R R

oy RE Lo E#HE AT
it S N L 3
Adjust the stow throttle.

Firmly hold the rotor head down and lel the engine idle.
Replace the plug or fuel.

Ay bWART A v G P AESLET S,
0 — Y O

B i T g

Slightly raisc the throttle stick or trim.

Adjust the slow throttle.

Replace the plug or fuel.

HIEDPLET S,

(
(

(
(

W= —

el B = LY B e

b3

EHLThH Y ARIF

BHETIESITHET S v,

k

Fr il
Try again.

you do

Il it doesn’t work no matter what

Consult your dealer

47




4. X > T F > A#@ Maintenance

8% - SEL 8s

In the case of a fall or crash

L 4
PFAA L O—R—FFHLTL{AEN
Replace the main rotor.
h J Frua |
EED A AL A X EAH S
Check each section. Check!

YES NO

aRER AT
Replace the parts.

Parts are scratched or broken.

‘ Y Fruvz
FRYL T TS5 || FHE DS
Hovering flight o
I'here is (FF vy
YES NO vibration. (Set the tracking.

 FrugTrk
Check point

CATET A N—DHAY

T AT —ADHY ~T A

C Y= — Ly Ko

- Benl stubilizer bar

- Bent or dented tail boom pipe

- Bent rudder control rod

T
)

v

AATA MDA
Check the main mast.

OK

YES NO

Y

Y

AL LT X PDOTHE
Replace the main mast.

X4 FL—FOas

Check the main rotor blade.

Frudl
NG AH TS
Check!

The main rotor blade is balanced.

Frvil

HArL, I, FANLL S
PRTFRANE ST L
Check!

NO YES
¥
N2 EHRS F=ILFlL—FQINT A
Balance the main rotor blade. Check the tail rotor blade.
| no | |ves
r ¥

There are no chips, cracks or scratches.
The tail rotor blade is balanced.

Fruwd|

Y
NS AEE? (3T#)

Balance (replace) the tail rotor blade.

O—42—~Av NORE
Check the rotor head.

TN AV Y KR TwE
Check!
The feathering spindle 1s bent.

YES NO

Frv7!

'

Ty TR AL TS
Check!

z The center hub is bent.

A
AEL R
Replace the feathering spindie.

A —INT
Check the center hub.

YES

NO

¥
B E—NTXHE
Replace the center hub.
|

Y

BEHETFENTHHT IV,
Consult your local distributor.

ZDHDEE

(Foy 2?2 RUCHEVLEELFT,)
F o= T L OB - H4l
IV 5 sy 7 oty
L= FDED

Other causes
{Requires checking and/or replacement.)
Wear or ageing of the damper rubber,
bent crankshaft, warped main rotor
blade, ...

48




l. X4 22X MDA I. Main mast replacement

Apply thread locking agent to the screws indicated with

<ok 7= O TVB RV, 25Oy 5HE DT ES when assembling

LY,

L B—F =y FiE g v a7
Mg &) =2y FER ‘
HLET, 2. 1= = W Assy 0 M3IXI18CS £ B

s

1. Remove the linkage rod between the N ) ! HLET,
roter head and wash-out. M3+ A3+ 2. Remove the rotor head assembly
M3 nylon nut M3XT8CS.

4

AAES -0, 02—k av F
Stabilizer control rod - IFR L FT A0y K
\“

Mixing arm rod

/f AFVSAFmy b LTy B

Stahilizer control rod

FFRLIIT LUy
Mixing arm rod

M3+ O F b LA MUy 2T M4AXASS &'Hlyi‘l,:t

M3 nylon nut 3. Remove the mast lock M4X45S.

50 Akl N Ty lia Ty
MAREER LT A RTIELITUE

AL,

3. Pull out the main mast leaving the swash

plate and wash-oul.

4, A4 FH Assy OMIXI6CS T AL £
4. Remove the main gear assembly M3X16CS.

2 EHHDLEEE AU TH T
LREs, Lo
Use a file to remove any scratches, ',\; N o

s T"D‘}’ ;7
Mast Jock

. AFES A F—/N\—D3Ha Il. Stabilizer bar replacement

2.ASE T L= Foiy FaEsLE T,

M4X4855 1A ER by b OMAXASSH 2. Remove one of the stabilizer bludes.
o LN
\ —8 1. Remove the stabilizer stopper

‘ RO AP LGB ERTh v PSR AT (Y £,

! £ DN TS ks o n v A TR E LT,

If the stabilizer bar is badly bent, cutting the end nearest you will make i1
easier to remove. Usc a filc to remove any burrs that may be left after the
cutting.

=

=

M4X4SSOEN BRI F R & Ao T Al
W A CTH D £,

Use a file to remove any scralches near the
MdX455,

49




. A FILD3icHa

U eaeevaey NEALET

L7 L= Ry —oMaF ATy PERALET,
2. Remoye the blade holder M4 nylon nuts.
M4+ { T f v b
M4 nylon nut
| Fw pax0X0.8T

EoFriy K
Pichrod ~

lll. Spindie replacement

FW 4 X9X0.81
[ MaF ATy Fy b
/ M4 nylon nut
y

3T PR =234 A FVER 23 £,
3. Remove the blade holders and pull out the spindle.

ALY R
Spindle

1. Remove the linkage rod. e s
~ - e,

IV. 22—\ T DI IV. Center hub replacement
LURBFEAYET . 75- A2ET -4 3 S ST =

wHALL Mixing arm
I. Remeve the stabilizer bar and stabilizer arm in | MA3X6PH

aceordance with IL ‘ . %\@ | / FW @3XgX0s5 T 7
LINEBEETL - FEL S AL FLER TR | 1S@3X6X26 Yoke

ot maxizen” /G i .
2. Remove the blade holders and spindle in accordance . - / @\\% { / T MI3XECS

with TIL. FWg3X8X0.3 4 0. /

e i C VS 8 83XOX5 L@ - TE
LMBXGPH 2256, T — V- FETLET. - A A IEFRIrITo4
3. Loosen the M3XOPH and remove the seesaw. EW ¢3X9X1 /\“}\\ (L Mixing arm
4, A—FOMIXRCSTW DO, I — 7 FHLF ﬁ rx \ FW 53X0X|
2 MIXECS “\ )
4. Loosen the yoke M3X8CS and remove the yoke. f\ ¥ 8 B3IX6XS
gyt oS / | T'W ¢3X8X0.5
Center hub SpiXoX2.0 / 2 / M3X12PH
FW 23X8X0.5 @\%/
M3X6PH
-~ ] hE 4 =

VI DiE V. Engine replacement

L7772+,

. Remove the muffler.

M3X28CS

2L F N OV AMIX12CSELD SR E T,
2. Remove the engine block M3X12CS.

L

FW @3X9X1 /4~
'

M3IXI12CS




VI. 7 —Ib T — LN T DI VI. Tail boom pipe replacement

LLM3XI12TS =139l KTREz A LT,
Remove the M3X12TS, and then remove the
horizonzal tail fin.

M3X12TS

M3IX1218

5
M3IX25PH

M3XI12TS

2MIX26 M A Z8eo 7 — I Assy B LEICFS T4,
Loosen the M3X26 countersunk screws und move (he tail assembly
slightly forwards.

6.7 —NEFVFr—ADMIK2SPHE@ LHTy FO FRAL,
T LFYyr—2Axb|&hnwC, 7L— L

Loosen the M3X25PH on the tail gear case and remove the rod end.
Pull out the tail gear case from the frame.

M3X26 countersunk

M4X4S8S

i
e
B X

F20 2 HE

fHHLEHA 3AY - F oAy Y YO MAXASS B iR THATTLEEE, ¥4I VAN bD
: Don't use thread HUALET, Ing=FiR R Fh TRTERE LT S,
@ lacking agent L.oosen the M4X4S8S on the starter coupling Make sure that the rotational oricntation of
and remove. . the timing belt is correct and that there are

- o no distortions in the bell when assembling.
AM3X26 ML A %4 L, Brg. AL 7~ %W £

naLE T,
Remove the M3X26 countersunk screws,
and then remove the bearing holder.

S.HAFTS=)—m7grVeRL, K2
LT T =) —hnrie PR LET,
Remove the flange from the guide pulley,
and then remove the belt from the drive

i pulley.

M3Xx2all
M3X26 countersunk

51




5. #{&/Y— "/ (22U T Repair parts

OiHE /I~ DIBACDFEL I Hy MEBA SN EREA - FE S LAHE E - THELRHLEL,
O LEOF A THAN L BE . ERUMATEEECTHERLAHES,

®5/E!T

BT, CEXRSARPS3A~7ARICEBITVWELET,

BR-FRFIE-T—NT 27— 7 - BREKRSPOTEZXE . FHATLPOIE~7AEEEETOELEEET,
RMDIIMEIL D701 H~3REFER T HBMENLE(IESHYET . HoPUHITTRFEL,

9E LN T

FROFPR. EDELOBEE. CENEEYBRIABVBASE. BFER T rBmaREs L A B EEE
(0847-40-0088) N—YFEFTIEEDHZ . EBECFTEG, RERHI MM TERVALET .
BEHOIHAICLIER TRIIDHTITEVELADT. O—FNo* R&- BEBEZHEOI . TEFX{EEL,

# J—FNo @B EFERICETRLTHENET . BRFBVTT CICHEE SRR,

—1]}ReEH AR ¢
ANERKOE., FBRLAHL ES 0, FAX. S&E. H$BETHRLAHK &L,
HEWE (5%) . =REHYBETY, HEB (5%) . L50EE (KFIF8HA) PBETY,
(B OVSEVEIICEEOLET)
*PFTOTEXBERUITEEHA, Sra pre———
WE 1K | 3 hmgsE | SHAKE
S00FIK 7 —f 525 | ALiEE 2,310 2,415 2,625
mite — 1,260 b, BER. {58 | 1,575 1,680 1,890
500MELE - : bR, =i 1,470 1,575 1,780
iR B | 2,520
gk, hmE 1,365 1,470 1,680
Fu | 1,470 1,575 1,785
g 2,310 2,415 2,625
.EK§=:t LTHEN EED)
HRLAHEAH F A B | JEXEH | GUHT - 2EEMULE
usr b L ARARE |$¥T5 - FBELEL
B2 EERR E - F (B
T L1
:‘Eﬁﬁ %ﬂ * :‘IE I_'ﬁ - 2B
AF -8 X B
TEL ( ) | FAX | ( )
a— KNo. LT | B HE & @

. 6w TH—vHKE&DEE
EOR—#HAE (/Y—V %) OHER (5%)
AREEAFHHAT/IIET138 T726-0004 S
TEL: (0847 ) 40-0088 (f{) FAX:45-7670 éﬁﬂ/ﬁ?gmﬂ ({tgl%ﬁ\z}ﬂu
http://model.hirobo.co.jp/ HXHER (U+2+3)




N—="JY X}
Parts list

0402-640

2532-002

0402-503

2532-038

04062-202

2532-002

2532-029

2532-047

2525-009
252i-103

2500-068

0402-641

> ®
2305-007 &) @ 2536-001
0402-502 @O o o 2505-007
(e
2500-082 ™
M02-272
2 0402208
0402-308
2505-002
2531-003
(402-035 .
Breg{L1%
. Bearing specifications.
2506-010 2300-097
- 2533-005 LY 2506-019
0®/ 2525-009
= \
0402-506 @ %
& /@\% é“‘ N
/ 2500-086 &
2506-004 N %
a C@‘}@\ 2506-019 2500-057
0402-509

2506-004

2533-031

2509-003
0404-023

2533-005
2525-009

0402-013

53

/ 2533-014

2506-010

Q402-507

2500-057




= FNo. an T TE | e i34
Code No. - Particulars Q'ty | Price {Yen) Remarks
] Too—Tkh 4 400
0402066 Damper rubber ]
AT v T l— I Assy | 2000
Ha2-013 Swash plate assembly
AFETAF - ) R0
’1’ S
W03 g1 biizer bar =
AEE EA L
U220 £5 yoke ! o Screws attached
ISAFTET A F—T o=+ ) 1,200 For, AFVETL-- V71 LEf
0402-208 ‘ZS slabilizer blade = Nuts and stabilizer blade film attached
odinamy |~ LTV FT AL 4 a00
2-2 Stabilizer blade film T T oA T
ZZANT vyxe- o 77 a3 Y 000820 TS
0402-502 Thrusl washer 2 500 May be uscd with 2300-082 (option)
DRG. A7 49X13X6 2 300
2. ]
0402303 Bro. collar #9X13X6 TR
SELy¥y—1T7T H=5% L, sk M
(402-505 SSF cenle:lmh H=5§ ! 1000 Screws and nylon nuts attached
SF == RV, Davx |, AY M
= \ v,
0A02-306 SF seesaw ! 700 \';ETEWS. quh_g‘s, :i)l‘]d n}t‘.lal uliucl}]{c(; -
SFiFvy7T-4 U S L M
(H02-507 SF mixing arm ‘ 2 600 Ball, scr_cw:, was;hers. a_r}d rqelal ‘rlll:rl&"Flﬂll
- SFAysZasbo-L7—L>y } AECAL 2= 5—N, o
0402-508 SF stabilizer conol ﬂmll ot l ]i : 600 %Eﬂbﬂ;%er i‘mpgﬂr.r})al l.‘alf 5c|'ew: ;ﬂgcped
g |SF kv aTobyt T F=l, AY Twlr—, L
0402509 SE wash-out set ] 1 set 1400 Ball. Serews, wash;errs, a‘mi1| met:;l ﬁ[ached
- I IER R IV W P Ty —, FATEF M
0402343 SSF I‘ealh;'ing spindle ! 30 washers, aid nylon nuts attached
17 BRE2 A 7 b— N 1=550 " 3800 BOfTRg 4L —F T [
(102-640 BEZ main blade L=550 - ! Pre-ussembled rool end with @4 holes
T T T
0402-64 1 SI2 7L — V¥ — ) 1200 'X/,f/ v : TR 34
- SF2 blade holder j Main blade with @4 holes
o [FCTAT L ; 0
0404-023 Radius arm _ .
2500-057 |Bro. w3X86X25FZ7 g }388 4 7% 3 » Option
2500-068 | Bro. 15X @l3X477 2 I S
250005z |Big ¢ 3X ¢ 0XAHAT A 5 oo | J;y o > DAL slElE
- ~ |Bre.d 3X @ 10X4H thrust 040550_ [0pt1011j 18 Necessary
2500-0860 |Bry, 93X 4TX377 2 1,200 + 7 3 ¥ option
20500 \or 7t 0 | 200
o 3T TV o 00
2305006 M3 nylon nul -
cne g (MET ST TR 1o 300
2303-007 M4 nylon nul
2506004 |FW3IXEX0.5T 2 100
2506-010 [FW3X9XIT 20 100
2306-019 |FW3X4.5X0.5T ] 200
L [= FAEYLIXKILR 9 300
20900 Needle pin_p2X11.8 -
- . | %7 — SXBX5.8 2 500
DI ogllar 5X8X5.5 :
2s250p0 |40 4 (AL 10 500
83 ball (AL)
Ty NAT L 1 MaXd 0 300
2331003 Set screw M4Xd
Faxoy TAFT o= MIXE ;
32-002 \ 1] 0
233200 Cap screw M3IXR
Fo TAS) 2 — MZXID o R00
£330 Cap screw M2X10)
F g TR ) a0 MIX1E
2532038 L - ; ] 400
232038 Cap screw M3IX18
5532.047 | F 4 0 TR 2~ M4X28 ) <0
3 Cap screw M4X28
AT :
3533005 |7 SHIE A M2XE 20 100
Pan-head screw M2X8
g533013 |V E A M3XIO0 % 100
Pan-head screw M3X10
2533014 FE A MAX 12 o 100
o Pan-head screw M3IX(2 7
1536-001 FoukyZ A7 12— MIXR > T4 19 100

Tapping screw M3XX fruss

54




0402-207
2531-001
0402-014 :@\
2508-003 ‘ @
2500-048 &

0402-318

2508-003 Y

2532-005 ijooe

/

2532010

2532-004

9412-125

0402-016

2532003

2538-002
2532-004

2532-004

0402-271

0402-254 I
2531-003 y: 2300079
0402-523
@
& ) 5
‘/\%
|
= 0402-522
| 2500-080
2500-081
0402-520
0402-642
527

@ 0402521

) 0412-121
( ) DA00-004
@ 0402-518 o =

NS
I i ! ) \‘
2506-010
0402-023

2506-010
2532-004

55



T FNo. ™ B M) Wz
Code No. Parliculirs 'ty | Price (Yen) Remarks
TR T 7 F NI 27T
AR |\ fetal clutch bl limin g 2 200
YAFT YT 48 T
ROZ-014 st ock B8 ! 300 Screws attached
A--FargyFEs b 17
7
(102016 Auto-lock latch set 1 set 3.000
0y |2EIVT VTR FIUFW
)
0402-023 Enginc mount for 32 engine : 1,400 Screws and F'W atlached
7S A1y 7AFP=170
2.
0402-207 ZS main mast P=170 : 1000
SERF—F—hoTT7F P
9.7
Ga02-254 SE starter coupling : 50 Screws allached
o AR == ¥ 7 FL=000 =,
1402271 Hexagonal starter shaft 1.=200 ! sel 2500
5 VESE
0402318 |50 AT 7 FS 1 700
§-30 main gear
1
o025y SEZ=N Ty . 500 AUAT
SF cooling fan Screws attached
SFZ7 7 v F~k AT
=52
2320 1SE cluch bell : 33 bre assembled
- SFAF--5F—-L %71 (L=63)
ey ’
002321 o searter shaft (L=63) : 7o
SF Vo 47 7—1T-8T 7T
522 ‘
(402522 SF drive pulley 8T : 40 Flange attached
SFBre. A L 7 — ¢ 13 ERZNE R o
- )
(402-323 SF bearing holder @ 13 J 400 Screws and nuts attached
i ggn |SE2 TG F A= 5 1WCE AR
0402-642 SE2 ¢luteh shoe [ S0 Press-fitied | WC
SD7 I AV I0H
12
0413121 5D [y wheel for 30 cngine : 2,000
SD 7 7 7 — Assy 300 IS T E
2.
(412-125 5D muffier assembly for 30 class engine i sel 2.300 Pre-assembled
Brg 12X16L 7 > 7 L1
2500
2500-048 Bro. 12X 16 one way : 1,500
2500-079 |Rre, 66X 813X527 2 1,200
2500-080 |Rre, ¢ 8X p19X67Z72 2 1,200
Bra.6XI12L77 7 T f
2500- N
2500-081 Brg 6X12 ane way 1 1.200
M3 Aotk
7505 N
2303-006 M3 nylon nut 10 200
2306-005 [FWAX6X0.ST 0 100
2506-010 [FW3IX9XIT 2 106
Aty TR
2508
2508-003 Stop ring 512 3 300
oy FAF T2 - MIX3
253
2300 Set screw M3X3 10 300
Ay B AT 2 MAX4
2531
2531-003 Set screw M4X4 10 300
X o T T EH I g —
— Ty 7 A 2 — MIXI0 A
23003 Cap serew MIX10 10 400
Ty TAFT a— MIX12
2532-00¢ ; hhe
2532004 Cap serew M3X12 o 400
< |FEr AT T a— MIXI6
IRTY - E
2532003 Cap screw M3X16 10 0
Fopoy A L
asyalg |77 TR e MIXIS L R
Cap screw M3X2§
2538002 [MIXGILE % 0 | 200

MAX6 countersunk screw

56




Bre ft:4%

. I 2506-01
Bearing specifications >

Brg{iEﬁ

Bearing specifications

%

T~
2506-019
2
2500-057 ~a.
(5
Q.

2500-056

%,

.
2500-057 :

0402-525

2506-004 2533005
2325-009

2533-015 /%\p -

2533-012
2506-010

2521-066 0402-524

0402-107

0402-512

2524-001

./‘>
7 2522-028
S X

0402-023

2537-002
57



o — FNu. ARt T | A Thi &5
Code No. Particulars Jtv | Price(Yen) Remarks
e SEV 7Ty FRATN 17,
12312 e . N
vaez3l SF linkage set {for R/H) 1 set 700
c JFBSWI 7ot 17,
1020
BAOZ-023 131 25 W link set et | W
NS Loy Loi—Fy} R, 2T, Toix—, AFLfF
4{17- i bl ’ ¥ >
U402-17 N& aileron lever set - 600 Ball, screws, washers, and metal attached
oo FRNEE — 1 i T LN .
0402524 E“F‘JL’/{INH‘J?'I/”‘ b (BN 1,100 Y J‘l/, ’.?./!- 7‘//¥ . AT}
SF collective pitch lever set 1 set Ball, screws, washers, and metal attached
SRS BT B = FN S VR
0402-55 SF = [ ~-- % ‘ ‘I/J\ T I,‘\ 600 T, 7,/ A yn, [ / ET > 7]
ST elevator lever set 1 set Ball, screws, metal, pin, and E ring attached
- SFBRGAEvF [T —310 Iy
b _57
402326 SE brg. set {for linkage) | set 9.800
cqn (DY ol B [N
400-
(H0Z-342 SF linkage sct | set 200
2500054 |Bre.gbXelOX3Z7 2 1,200
2500-056  [Bru.eSXp8X2.5 77 2 [,200
2500-057 |Bro.giXpbX2.5 F77 2 1,200
2506-004  |FWIXBX0.5T 20 100
2506-010 |FWIXOXIT 20 100
2506-019 | FW3X4.3X0.5T 10 200
T ¥
as07-002 £ 77 g 10 100
F-ring ¢ 4
c 77 5X8X2.5
257 |- 2
B0 ollar 5X8K02 5 : 30
i 77 -- 6X8X3.5
21066 7
2021068 ilar X835 : 30
TV ANy PMIX25 -
2529.0012 <0 -
S22 ) st rod MOX25 > 0
T A RT vy FM2X40 -
252202
35224021 Adjust rod M2X40 ? 500
TYYA D 7 FMIXI2
2577017 ' 3
P22028 4 st rod MOX 12 . 300
M2Zy FLF
400
2524-001 M2 rod end 16 300
EERERFRI E
SM01 | Rod end M2X12.3 10 300
5000 | 0V AL 10 500
65 ball (AL)
FAEHE A M2X8
2533-005 ~ 20 160
i Pan-head screw M2X8
FAGRY 2D
2533012 |7 HEE A MIXE 20 160
Pun-hcad screw M3X8
A E A MIX 4 .
2533-015 2 2
2330 Pan-head screw M3X 14 0 00
2537000 BT F v e FA 7] 2 M26X16 0 500

‘Tapping screw with attached washer M2.6X16

58




0402-536

2505-002

2500-080 0402-513

2500-080
0402-643

0402-513
2535-001

2538-009

AN ‘
N7

P

0402-639

0402-532 {7 3 4 (Aluminum) 2531-002

P
~/

0402-639 .~

59



T TN i AR | LR T
Code No, Particulars 'ty | Price (Yen} Remarks
FrFE Uy 7y LR
.
0402-262 Cabin lock ! 300 Screws altached
L ISFA A7 7L—AEv b BN #3, T2 MT
U4UZ-313 SF main frame sct 1 set 2000 Screws and nuts attached
SFEH—Fv7 o £y T AT, F AT
(402314 SE servo mount sel 1 set 2,000 Screws attached
c1e |[SE¥ L 7Ew b (250ce) 17
7. b i
2515 o ok sei (250cc) Lget | MO0
wan |72 T4 7 FRY S B2 7, Ty ft
n. .
0402-530 Landing gear set (white) | set 1800 Screws and washers attachcd
ey |AF T FINTZ(T v 2 LA EE A B
1 ! 2
0402-532 Skid pipe (Aluminum) - 800 Cups altached
ce |[SEF ¥ Y+ b Frvooy ] AU
0. ,
(402336 SF cabin set ! 3000 Cabin lock and screws attached
7 5 oo e F e Loy, T
039 |22 BTN T4 4 300
Skid pipc cap ;8
F=N e FTe AN T
- .
0402-643 Cooling lan cover : o Sorews attached
A& 7y b (/) . EA
403-2 2
(403-254 Skid fool (white) B 1000 Screws attached
2500-080 |Bre. ; 8X ; J9X644 2 1,200
2505002 |M3T 7 b 0 1 200
ST M3t -
fw B AT 2 M3X5 4
2531002 |,
B2 | e 10 300
Fobly ATz~ MX127 D "
23330001 Tapping screw M3X8 countersunk black 1 100
577 2 MIX26
2538-005 Countersurk serew M3X26 10 200

60




044)2-529

2505-006 p
2534-005
VA @ i
(i, fE
B, ™ ‘-‘_
(ie \ \ [
0402-216
ﬁ\ &
2500-062 @?
0402-217

H
=3
A
s";

2531002/

0402-712

A #* & Caution

F—NE v F i —% Brg. {t#
T 2magEd. 72z b
r— Z OSBRI & 3OFEBH
TLEEL,

When using the tail pitch lever
with bearings, make o3 holes in
the installation part of the tail
unit case.

0402-528
2505006 Brgfbtk
= Bearing specifications
2"3()5 {1006 —
2532-005 2306 019
\
@
2524-003 2539 04 |
2524-004
0402-602
2539015

0402-645

0402-074

2533-014

/ 0402-646

0404-796

0402-712

s

61

0402-228

2500-003

0402-031

0403-306

2500-003

(402-228

2533-014

0402-644




Cuide pin M3X6.3

=T BT I T WD R4
Cole Mo, S ) e Particulars Q'ty | Pricc (Yen} Remarks
’ T F7—1T— (BRGH!
(M02-031 Guide pulley (bearing attuched) ! 500
A0 F=NT =L JL=617 TR
02074 Tuil boom pipe L=617 ! 1,000 Aluminum base )
e R — pr— — TS T
0402316 s JW_"')///ASby T, 2500 7 LT = FL T — =2, 7107757 1T
Z5 tail housing asscmbly i set Tail blade holder, screws, und nylon nuts attached
TR T— AT F PR N
2-2
H402-217 25 tail housing L €00 Screws attached
R P SR = T T E :
ey |SE 7 Iy Fr—Z RIS [ 400 7, 7‘}‘ X
gp| ”| uml i (R I set Screws und nuls atlached
0402-528 = 2 s00
g{‘_y';‘“f'gj'f"ﬂ" PRI o g1 Ty Fy B g5y, B F7VA AT
— = [ —A00 ) Y FA R gan— 1, & AT
0402-527 § 1 400
g; l}lLlLIl‘:}T[/EUI]LTN r(izd IEL)F%EJU] T;nd end. @5 ball. and winide nine attached
407-572 7 CobeR e 5 T
0402-529 SF tail blade holder 2 500 Screws aiached
- SEWRI— I o FE v F 17
2.
0402-576 SE W-type tail pitch set 1 set 3,800
SEwilhy =2y T L=
102-
0402601 SL W-lype tail pitch lever ! 300
SE7 Vi FTL=F L
7. 2 ;
W2-B02 o it piteh plate : 2 Pre-assembled
— 7= L7l — 2% L=350
Y el
(402644 Tl boom brace [L.=350 2 1,000
Y3 Fd N PN TIFATA
(|02 645 Shuitle plus decals ! 100G
A b AT
i 2
D402-045 lus operation manual ! 2.000
) Tk [ FFRRET7T 7T, R, Ty P
0402-712 RO tail fin set 1 set 700 Horizontal tail {in bracket, screws, and nuts attached
- Tl TR U5 IS8T
U403-306 |-1i) shaft (pulley attached) 14T L 700
B A NI R R
{404-796 Tait boom brace terminal 98 4 400
2500003 | Bry, ¢SXul 1 X577 2 120 _
2300-057 | Bre. p3Xe6X2.59F77 2 1.200
. Az g 4%  OXGHA 7 A &
2 - 2 B
2500-062 Bre.pdXe9X4H thrust z 1.200
- - |77 I 7N F5eaX L0
230403 g belt S84X1.020 ! 1,700
MZT v n
2505-001 M2nut 20 200
2s05-002 | V13 g 7 i 20 200
. CM3FA TRy R
el -
2505-004 M3 nylan nut 10 200
2506-019  |FW3iX4.5X0.5T 10 200
3571099 N7 —2X6X6F71.3X05 5 00
&nzllér ")J((\);(\ I'73X005
B S
3524 -
2524-n01 M? rod end H 500
; Ty NI FETMIXTS
2524
2324003 pod end pin M2X4.5 10 300
1] Y - 3 s T ~
524004 |0 27 L_/ y17 9 300 Uy FIL FE - MIKEST e
[)uuhlr:' link pin lype Rod end pin M2X4.5 allaviied
R 4 52— [AL)
2525-009 5 ball (AL) 19} 500
4
[ ) T P AT T = M3X3
0 3
2531 002 Set kcrew M3X3 4] 300
o B AT 2 — M3X 1A
2532-005 Cap screw MX 16 10 400
Sy TAE) o= M2ZXLD
2532-02 . 3
2532-029 Clap serew M2X10 10 500
. Faow A F ) 2 — ML6XE
25320830 Cr_l‘p serow MAGXR 10 &0n0
Foow TR ) 2 M3X 14 .
2532-041 (.dp serew M3X 14 10 404}
. FoSHE A M2XR R
2533005 Pan-hcad screw M2XR 20 160
F- R A MAXL2
s -
R0 Pan-heal screw M3X12 20 106
FollrFAF T a— M2XI02fEA Y, 7]
2534-005
! Tapping screw M2X 1 2 sloty 10 100
25979-015 W R M3X6.3 2 500

62




FUTABA FF9-H

Tch(AIL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD) ] 5¢ch(GYR) | 6¢h{PTT) SW
= POINT V0] 100% T40% 100% 100% 100% 100%
: (L/D) 100% 140% 70% 100% 100% 100%
OR up 100% 100% 0% | | AIL'D
DN 80% 80% 100% ELE:A
uP 0% 0% 0%
EXP DN 0% % | o | T | T Cond
F/S (NORM]) O O O O O
(F/S) 60%
REVERS NORM REV REV NORM | NORM | NORM
POST POS2 POS3 POS4 POS5
NORM 0.0% 30.0% 44 5% 65.0% | 100.0%
TH-CRV iDL 70.0% 60.0% 60.0% 750% | 100.0%
IDL2 80.0% 70.0% 70.0% 80.0% | 100.0%
NORM | 200% 42.5% 65.0% 77.5% 90.0%
PLCRY IDL1 15.0% 33.5% 52.0% 68.5% 85.0%
IDL2 15.0% 26.0% 37.0% 58.5% 85.0%
HOLD 15.0% 36.5% 57.5% 78.5% | 100.0%
REVO.MIX|  INH |_—] | ]
37 =17 ACT
TH-HLD ACT I E v vy | 0% T ATt 0%
AlL ELE RUD
OFST-1 0% 0% % | .
OFST-2 | ACT 0% 20% 0% |2 T77
OFST-3 0% 7% 0% Conc
NORM NOR 100%
IDLT NOR 70% | x4 v
YR :
GYRO ACT IDL2 NOR 70% Cond
HOLD NOR 80%
1., YrAOEGY40 L EEHLTWEY

GY4Q1is applied to Gyro.

#2. 47wy MEEBEORTIC
Adjust the OFF-SET by actual flight.
®3.
The setting of each condition is following.
NORM AL |
Hovering
V=T
IDLA Loop
U— %
bL2 Roll

Autorotation

63

ThETHEL T3 Vv,

KAy e Y EUTOL) el h o TnE T,




JR X-3810

Al ELEV RUDD
DUAL | o |D/R| 80% 80% 60%
RATE EXP| LIN LIN 40%
- D/R| 100% 100% 80%
EXP ! ExP LN LIN 40%
NORM 0 0 0
ST-1 0 D20 0
AD.T ST-2 0 D7 0
HOLD 0 0 0
THRO AlL ELEV RUDD | GEAR PIT
REVERSE SW REV NORM REV NORM NORM
TRAVEL | (H//D) 100% 100% 100% 85% 110%
ADJUST | (L/R/) 70% 100% 100% 100% 110%
FAIL SAFE (SPCM) FS. HOLD HOLD HOLD HOLD HOLD
EXP L 1 2 3 H
N |OFF 0% 30% 47.0% 65% 100%
JSFI?\?E T TOFF|  75% 60% 60% 80% 100%
2 |OFF| 80% 70% 70% 80% 100%
N |OFF| 17% LIN 60% LIN 90%
PITCH 1 [OFF| 0% LIN 50% LIN 90%
CURVE [ 2 TOFF 0% LIN 35% LIN 85%
H |[OFF| 0% LIN 50.0% LIN 100%
AUTO D/R—S01 ACT 0 90?
(POS.1) ST2 ACT GYRO 1 60%
HLD ACT SENS AUTO NORM 0
THRO POS STNT 1
HOLD | ACT 0% HOLD 0

1, YA aRGa60TEMNMNLCwE A
G460T is applied to Gyro.

2. ADTEHEBEORTICELETHELTT SV,
Adjust the A.D.T by actual flight

3., FIT v a BT OL ) RRECR 2 TOT T,
The setling of each condition is following.

N N T
Hovering

1 — 7

Loop

71— %

2 Roll

H A—tul—5—3a3r

Autorotation

64



SANWA RD-6000 Super

SWASHTYPE |  NORMAL |
(HEL| @Al | @TH| @ RU| (533G | (B P
TRM N 0% 0% 0%
1 oo oD _ ]
DTM 219 7% 28%
2 7% 7% -14%
TRM | 3(HOLD} | 0% 7% 21%,
REV REV | NOR | REV | NOR | NOR | NOR
N 80% | B0% 100%
DR 1 100% | 100% 100%
2 100% | 100% 100%
3(HOLD) | 80% | 100% B0%
N 0% 0% 0%
o, a, Q,
EXP 1 0% 0% 0%
2 0% 0% 0%
3(HOLD) 0% 0% 0%
-100%
(UPLLT) | 150% | 115% | 130% | 100% ° ! 150%
-80%
EPA :
80%
(DW/RT) | 150% | 115% | 65% | 100% oo, 150%
FAIL
PL P4 P2 P3 PH
N 0% 30% | 50% | 75% | 100%
1 o OQ a UO
TH-CV 75% | 60% | 60% INH | 100%
2 80% | 70% | 70% | INH | 100%
3(HOLD) | 13% | INH 13% | INH 13%
N 10% | INH | 67% | INH | 100%
1 OO UD DD
.y 10% INH | 40% INH | 75%
2 0% 25% | 40% | INH | 75%
3(HOLD) | 20% | INH | B0% | INH | 100%
PL PM PH
N -30% | 0% 30%
RY 1 7% 0% 0%
2 5% 0% 0%
3(HOLD) | 0% 0% 0%
T«CUT -100%
DTM ACT
BASIC QFF
OPT ALL ON

¥l Vo OESCXAEFRL CwWES

S5G-X is applied to Gyro.
#2. DIMEEBEORATNC A b L THELTT S,
Adjust the DTM by actual flight
W3, BTy aril b ARE S T T T,
The setting of each condition is following.

N HEARI V4
Hovering
1 V—7F
Laop
5 m—F
Roll
3 A—Fra—F-rar

Autorotation

63




AT DA T

AT SR IETAR L HIRODS0 LIMNED
‘ ‘:DI—I_\_HRZ_FKE*I 138 FUKAWA-GHD, FUCHU-SHI,

1B B FF o thi FF) [ |RT 138 TT26-0004 HIROSHIMA-PREF., JAPAN, T 726-0004

HIROS0 TEL: (0B47) 40-0088 [f{) FAX : 15-T670 TEL:81-0847-40-0088 FAX:81-0847-45-7670
http:fmonel hircbo.ce.jpf hittpcfmodel hirebo.ce.jpf

A\ EE Caution

OFBORNEO—FFLIBEEMTER TS LEBEIATOET.

EFREBORFCOVWTR]. BETFELLEERTIEFHUET,

@FEBOAFC2VTHEEHLTHY TN, F—IFELEAPRY., BHSh R EBRR
EOLEFBUELES, T—HIKEIVETLIBROVELET,

X

@EBEALABRICOVTR GHICPPHOOTEEEAVPRETOT. ITHRLKEEWL, TR144E3 8

(1) Unauthorized reproduction of this instruction manual, whole or in part, is strictly prohibited.

& The contents of this instruction manual are subject to change without prior notice. Fr145F4HR

) The contents of this manual were complated as perfectly as possitle, however, please let us First printing
know should any mistakes or cmissions come to your attention. Second printing

ThRFEAT
FhREIT
March, 2002
April, 2002

{@) Please acknowledge that, item (3 above not with standing, we will not bear any responsibility
for accidents or injury resulting in the operation of your unit.




